
2015-11-01

Mechlift Pro 100
Original instructions EN

Pneumatic





3

Although the greatest care was taken regarding the information in this catalogue, we assume no responsibility for any errors. We reserve the right 
to make changes. The illustrations in the catalogue represent the described products, but the delivered goods may differ in some respects from the 
illustrations. The right is reserved to make changes in design and dimensions compared with the information in the catalogue in order not to prevent 
development of designs, material and manufacturing methods.

The customer is reminded that in the purchase of RonI's products for application on the job or elsewhere, there is supplementary, current 
information that could not be included in the catalogue in terms of recommendations on each product’s suitability regarding different combinations 
of Movomech’s comprehensive product line. All relevant information must be provided to the persons who are responsible for the application of the 
product.

Table of contents

1.	 Safety................................................................................................................................ 4

2. Technical data.................................................................................................................... 6

2.1	 Overview........................................................................................................................ 6

2.2	 Stroke............................................................................................................................ 7

2.3	 Build height BH.............................................................................................................. 8

3.	 Sub-assemblies................................................................................................................. 9

3.1	 Cross units..................................................................................................................... 9

3.2	 Pillar units.................................................................................................................... 12

3.3	 Suspensions................................................................................................................ 17

3.4	 Tool adapters............................................................................................................... 20

4. Accessories..................................................................................................................... 24

4.1	 Rotation brake............................................................................................................. 24

4.2	 Manual pressure release............................................................................................... 25

4.3	 Stroke limiter................................................................................................................ 26

5. Pneumatic configurations................................................................................................. 27

5.1	 Pneumatics: 2-weight.................................................................................................. 28

5.2	 Pneumatics: 2-weight automotive................................................................................ 30

5.3	 Pneumatics: 2-weight with slow speed function........................................................... 32

5.4	 Pneumatics: 2-weight automotive with slow speed function......................................... 34

5.5	 Pneumatics: 3-weight.................................................................................................. 36

5.6	 Pneumatics: 3-weight automotive................................................................................ 38

5.7	 Pneumatics: 3-weight with slow speed function........................................................... 40

5.8	 Pneumatics: 3-weight automotive with slow speed function......................................... 42

5.9	 Pneumatics: pilot control.............................................................................................. 44

5.10	 Pneumatics: pilot control with slow speed function....................................................... 46

5.11	 Air preparation unit....................................................................................................... 48

5.12	 Control unit: Throttle handle......................................................................................... 49

5.13	 Control unit: Load cell (parallelogram)........................................................................... 50

6. Installation and commissioning......................................................................................... 51

6.1	 Mechanical installation................................................................................................. 51

6.2	 Pneumatic installation.................................................................................................. 51

7. User instructions.............................................................................................................. 52

8. Service, maintenance & running....................................................................................... 53

8.1	 Recommended spare parts / wear parts...................................................................... 54

8.2	 Service record — Mechlift Pro 100 pneumatic.............................................................. 55

8.3	 Replacement of O rings................................................................................................ 56

8.4	 Setting of balance function in throttle handle................................................................ 57

8.5	 Setting of balance function in load cell (parallelogram).................................................. 58

8.6	 Troubleshooting........................................................................................................... 60

9. EC certificate................................................................................................................... 61

10. Revisions......................................................................................................................... 62



1. Safety

Movomech’s equipment is manufactured in accordance with the latest technological advances, and according to the latest applicable European 
standards and directions. The aim of this documentation is to provide the user with practical instructions for safe operation and simple maintenance 
of the equipment.

Anyone who deals with the installation of the equipment (including related equipment), operational procedure, use, maintenance, and/or repair 
functions must have read and understood:

• the instruction manual,

• the safety regulations, and

• the safety instructions for each individual section.

In order to avoid misuse and to ensure the reliable operation of the products, we recommend that the instruction manual is always available to the 
user/operator.

Intended usage

The equipment is intended exclusively for transportation, lifting and 
lowering of load. Any other use, including the towing of a load and 
the transportation of passengers, is prohibited (see below for more 
examples). RonI does not accept responsibility for damage caused 

by such use. All risks are the sole responsibility of the user.

The equipment may only be used in perfect technical condition 
by trained staff, and in accordance with current safety and work 
protection regulations. Furthermore, the user must observe 
operational and maintenance conditions contained in the instruction 
manual. Severe personal injury and damage to equipment can be 
caused by:

• removal of covers and casings,

• non-professional installation of equipment,

• incorrect usage, or

• insufficient maintenance.

Prohibited usage

Certain types of activities and operations are prohibited, as in specific 
circumstances they can cause personal injury as well as permanent 
damage to the construction. For example:

• It is prohibited to convey passengers using the equipment.

• Never transport suspended loads above anyone’s head.

• Never drop a suspended load, and make sure it is lifted in a
straight line.

• Never loosen secured or fastened loads by using the equipment.

• Do not overload.

• Do not leave a suspended load unattended.

General safety aspects

The instruction manual should always be kept within easy reach of the 
equipment. It contains important safety information and sections that 
relate to guidelines, norms, and regulations. Failure to follow the safety 
regulations in this instruction manual may result in personal injury or 
death.

In addition to the instruction manual, generally applicable regulations 
and rules must be followed and adhered to in order to avoid accidents 
and protect the environment. This also applies to regulations relating 
to the handling of products dangerous to the environment and the use 
of personal safety equipment.

As regards all work associated directly or indirectly with the 
equipment, the user must follow and adhere to all the above 
regulations as well as current work protection and safety regulations. 
In spite of this, a life-threatening risk still prevails in cases where the 
equipment is used and operated by non-trained or non-instructed 
staff in a non-professional or non-intended way.

The user should supplement the instruction manual with instructions 
that consider the nature of the operation, e.g. company organisation, 
work procedures, and number of staff.

The members of staff who are assigned to work with the equipment 
must have read the instruction manual prior to undertaking any work, 
and he/she should pay particular attention to the chapters containing 
safety instructions. It is too late once work has commenced. This 
applies in particular to members of staff who are working with the 
equipment on a temporary basis, e.g. for maintenance purposes.

When convenient, the staff should be tested on their knowledge of the 
manual’s contents that relate to safety and accident awareness.

The user is responsible for ensuring that the equipment is used only 
when it is in perfect condition and that all applicable and relevant 
safety regulations and requirements are followed.

The equipment should be taken out of operation immediately if 
functional damage or defects are discovered.

Personal safety equipment should be used as and when necessary, or 
when required by regulations.

Safety and warning devices, such as signs, stickers and labels must 
not be removed or made illegible.

All safety and warning devices on or adjacent to the equipment 
should be complete and maintained in a legible/functional condition.

All changes, extensions or reconstruction that may affect safety are 
forbidden without written permission from RonI. This also applies to 
assembly and adjustment of safety equipment and welding of 
structural parts.

Spare parts must comply with Movomech’s stated technical require-
ments. This compliance is guaranteed when original spare parts are 
used. The intervals prescribed or stated in the instruction manual for 
regular testing/inspection must be adhered to!

Staff selection and qualifications

Reliable staff must carry out work with/on the equipment. Regulations 
that apply to under-age persons must be followed.

The user is responsible for supplying necessary training and instruc-
tions to those that he/she employs, including professionals and/or 
apprentices.

It is recommended that the user draws up instructions and guidelines 
relating to the causes of errors, communicates these to the relevant 
staff, and posts directions on appropriate and clearly visible places.

It is recommended that the user makes sure that the knowledge 
of the staff is adequate as regards the following points, prior to the 
operation of the construction:

• knowledge of the contents of the instruction manual,

• knowledge of the safety and user regulations contained therein,

• and knowledge of applicable work protection regulations.

Only trained and instructed staff should be permitted to work with the 
equipment. Parameters relating to use, maintenance, and installation 
should be clarified.

Safety instructions for usage

The only persons allowed to work on the electrical equipment are 
competent staff members who work in accordance with regulations 
and standards for high-voltage equipment.

No persons under the influence of drugs, alcohol or medication which 
affects their ability to react, are allowed to use, maintain, or repair the 
construction.

All stated actions and instructions relating to work protection and 
issues relating to general safety and protection of workers that should 
be carried out or studied prior to, during or following operation must 
be followed to the letter. Failure to do so may result in fatal accidents.

The equipment should be stopped or taken out of operation at the 
time of detection of faults relating to work protection and operational 
accessibility.



5

Safety equipment must not be deactivated, altered or used in a way 
that conflicts with applicable regulations.

Appropriate actions must be taken to ensure safe operation and 
functional conditions for the user.

The equipment should only be used when all protective and safety 
equipment, such as detachable guards and emergency stop devices, 
are in place and in working order.

Any type of modification and alteration of the equipment is prohibited. 
However, this does not apply to lesser changes that do not affect the 
strength, operational safety or work protection, or to actions which 
promote an increased level of safety.

The fundamental responsibility for these changes lies with the user. If 
in doubt, contact RonI for written approval of the actions prior to 
implementation.

The equipment should be stopped and locked immediately when 
functional faults occur. Faults should be corrected immediately!

Following an ”emergency stop” the user has to wait for the cause of 
the disruption to be repaired and for an assurance that there is no 
further danger before he/she reconnects the equipment and resumes 
operation.

The equipment should be disconnected immediately in the following 
cases:

• when electrical equipment, cables and/or insulation material is
damaged, or

• when work protection equipment is damaged.

Specific local circumstances or applications may lead to situations 
that were unknown at the time of writing this document. In such 
cases, the user must ensure safe operation and disconnect the 
equipment until measures to maintain safe operation have been 
carried out in conjunction with RonI or other authorised party.

Ensure that no one can become injured when they use the equipment 
prior to connecting/activating the equipment.

If the user notices the presence of persons who may become injured 
during operation, the operation should be discontinued immediately 
and must not be resumed until these persons have left the dangerous 
area.

The user must make sure that the equipment is in a perfect 
and operationally safe condition prior to all operations using the 
equipment.

The user should carry out all prescribed safety measures and make 
sure that automated procedures are completed when the equipment 
is disconnected (e.g. when there are deficiencies as regards 
operational and personal safety, an emergency situation exists, repair 
or maintenance is being carried out, damage is noticed or at the 
completion of work).

Work with the equipment is only allowed when the operator has 
been instructed to do so by his superior, and if the operator has 
knowledge of the equipment and its function.

Warning 
Suspended 

load

Do not walk 
under suspended 

load



Mechlift Pro 100

kg 701/100

Nm 500

kg 57-1272

mm 500-1500

mm SL+740

° 0-310/3603

m/min 0-40

- MP80C

- MP120

mm 800/1000

mm 50-490

mliftpneu100_tekndata_overview2

PH

BH

12
7

c/c

L

A

B

C

Mechlift Pro 100

- A

- B

- C

6 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Technical data

2. Technical data

Technical data

Max load

Max moment

Tare weight

Stroke SL

Length L

Rotation

Lifting speed

Inner profile

Outer profile

Width c/c

Height PH

Media & 
Environment

Medium

Work pressure

Air consumption

Work temperature

Noise level

Flexible lifting unit

Pneumatic Mechlift Pro 100 is an ergonomically designed moment 
absorbing lifter which can be used for many lifting solutions. It can be 
fitted with standardised or customized grippers, and with accessories 
such as rotation units, brake unites and tooling fixtures.

Several pneumatic versions

Mechlift Pro 100 can be counterbalanced for handling various loads, 
or be equipped with a balancing function for one or more loads up to 
100 kg. In cases when it is always one and the same load handled, a 
sensor switch can be built into the tool so that the lifter automatically 
switches between load and no load.

Moment absorbing

Pneumatic Mechlift Pro 100 consists of telescoping aluminium profiles 
that are anodized and thereby completely maintenance free. In the 
outer profile are torque-absorbing wheels, which enables load outside 
the lifter’s vertical lift shaft.

Many application areas

Typical application areas for pneumatic Mechlift Pro are handling of 
cable rolls, mat rolls, tanks, doors, windows, and various types of 
automotive parts such as vehicle doors, sunroofs, seats, windshields, 
hoods, etc.

1	 Using parallelogram
2	 Depends on configuration
3	 By removing rotation stops

Position of 
pneumatic cabinet

On top

Below cross unit

At bottom

2.1	 Overview

Cross unit

Pillar unit Mechlift Pro 100

air, non-lubricated (40 µm)1

bar 5,5-7

ln/mSL 18,7 (at 6 bar)

°C 5-40 (indoor use)

dB (A) <70

1	 To Mechlift Pro: 0,3 µm, FRL unit is included



7

740965 740966 740967 740968 740969 740970

mm 500 750 1000 1250 1500 500-1500

mm 1240 1490 1740 1990 2240 SL+740

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

PH

L

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

 
mliftpneu100_tekndata_overview

c/c

S
L

2.2	 Stroke

Pillar unit

Stroke SL

Length L



mliftpneu100_tekndata

BH
BH

BH

BH
BH

BH

BH
BH

BH

c/c c/c c/c

mliftpneu100_tekndata

BH
BH

BH

BH
BH

BH

BH
BH

BH

c/c c/c c/c

mliftpneu100_tekndata

BH
BH

BH

BH
BH

BH

BH
BH

BH

c/c c/c c/c

SL 500 750 1000 1250 1500

mm 350 - 485 350 - 735 350 - 985 350 - 1235 350 - 1485

mm 380 - 558 380 - 683 380 - 808 380 - 933 380 - 1058

mm - 380 - 571 380 - 821 380 - 1071 380 - 1321

mm 165 - 400 (285*) 165 - 650 (410*) 165 - 900 (535*) 165 - 1150 (660*) 165 - 1400 (785*)

mm 338 - 558 (445*) 338 - 683 (505*) 338 - 808 (570*) 338 - 933 (630*) 338 - 1058 (695*)

mm 40 - 321 (185*) 40 - 571 (310*) 40 - 821 (435*) 40 - 1071 (560*) 40 - 1321 (685*)

mm 165 - 400 165 - 650 165 - 900 165 - 1150 165 - 1400

mm 338 - 558 338 - 683 338 - 808 338 - 933 338 - 1058

mm 40 - 321 40 - 571 40 - 821 40 - 1071 40 - 1321

mliftpneu100_tekndata_cc mliftpneu100_tekndata_ccmliftpneu100_tekndata_cc

c/c 800 c/c 1000

740973 740976

740975 740978

740974 740977

8 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Technical data

2.3	 Build height BH

Profile cross unit Steel cross unit, bracket upwards Steel cross unit, bracket downwards

Cabinet on top

Cabinet under cross unit

Cabinet at bottom

Build height BH

Profile unit

Steel unit, up

Steel unit, down

Profile unit

Steel unit, up

Steel unit, down

Profile unit

Steel unit, up

Steel unit, down

Cross unit

Profile unit

Steel unit, up

Steel unit, down

Cabinet below cross unit

Cabinet on top

Cabinet at bottom

* Position and build height BH unless otherwise specified when ordering.



9

740973 740976

mm 800 1000

*1 730104 731376

mm 770 970

*2 731377 731378

mm 880 1080

kg 26 29

2 Profil MP80, 
L=880 mm

Profilé MP80, 
L=880 mm

Profile MP80, 
L=880 mm

Profil MP80, 
L=880 mm

Profil MP80 kapad L=880 mm730104 L=8801

2 Profil MP80, 
L=770 mm

Profilé MP80, 
L=770 mm

Profile MP80, 
L=770 mm

Profil MP80, 
L=770 mm

Profil MP80 kapad L=770 mm731376 L=7702

4 Verbindungswi
nkel MVL120

Fixation 
angulaire 
MVL120

Mounting 
angle MVL120

Montagevinkel 
MVL120

Mounting angle MVL1207301113

4 Giebelhalterun
gen für MP80

Suspension 
d'extrémité 
MP80

Gable 
suspension 
for MP80

Gavelupphäng
ning för MP80

End suspension for MP807313064

4 Endkappe 
MA80

Couvercle 
d'extrémité 
MA80

End cover 
MA80

Ändlock MA80End cover MA807301675

4 Verbinungswin
kel MVL80

Fixation 
angulaire 
MVL80

Mounting 
angle MVL80

Montagevinkel 
MVL80

Mounting angle MVL807301826

8 MM2x8 
Nutenstein 
doppelt c/c 80

MM2x8 t-fente 
écrou double 
c/c 80

MM2x8 t-slot 
nut double c/c 
80

MM2x8 
t-spårsmutter 
dubbel c/c 80

MM2x8 t-slot nut double c/c 80 L=100 mm7306597

2 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single7301158

64 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv  M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302169

4 Schraube 
MC6S M6x35

Vis MC6S 
M6x35

Screw MC6S 
M6x35

Skruv MC6S 
M6x35

MC6S M6x35 Hex socket head cap screw73167510

2 Schraube 
MF6S M8x18

Vis MF6S 
M8x18

Screw MF6S 
M8x18

Skruv MF6S 
M8x18

MF6S M8x18 Hex socket countersunk screw73551111

1 Klemme D=27 
L=80 
zweiteilige

Bride D = 27 L 
= 80 
deux-pièces

Clamp D=27 
L=80 two-part

Klamp D=27 
L=80 tvådelad

Clamp D=27 L=80 two-part73645212

24 MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double cc 40 L=60 MP16074050013

1 SchlauchkanalConduite de 
tuyau

Hose conduitSlangkanalHose conduit74097914

2 Rohrabschluss
deckel

Embout tubeEnd seal for 
tube

Ändavslutning 
för rör

End seal f round tube KL 27, machined74098115

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Cross unit profile c/c 800 MP120 pneu
740973

c/
c

c/c-10

4 8

15

14
1211

10

1

2

6

9

13

313
9

5

7

BH
+2

40

R: spare part  S: wear part

3.	 Sub-assemblies

Cross unit

c/c

Article nr.

Length L1

Article nr.

Length L2

Weight

740973/-6 Cross unit profile MP120

# Article nr. Designation Quantity

1 *1 Profile MP80, L=L1 mm 2

2 *2 Profile MP80, L=L2 mm 2

3 730111 Mounting angle MVL120 4

4 731306 Gable suspension for MP80 4

5 730167 End cover MA80 4

6 730182 Mounting angle MVL80 4

7 730659 MM2x8 t-slot nut double c/c 80 8

8 730115 MM8 t-slot nut single 2

9 730216 Screw M6SZ M8x12 64

10 731675 Screw MC6S M6x35 4

11 735511 Screw MF6S M8x18 2

12 736452 Clamp D=27 L=80 two-part 1

13 740500 MM2x8 t-slot nut double c/c 40 24

14 740979 Hose conduit 1

15 740981 End seal for tube 2

3.1	 Cross units



A-A

1Deckenwagen,
Stahl c/c 800

Unité de croix,
acier c/c 800

Cross unit,
steel c/c 800

Kryssenhet,
stål c/c 800

Cross steel c/c 8007313451

1DrehkranzCouronne
rotative

Swivel ringVändkransSlewing ring Typ 13/500.H7418952

1Halterung für
Bremssättel

Support
d'étrier

Bracket for
brake caliper

Fäste för
broms

Brake calliper bracket, kpl7427533

2Gummidämpfe
r

Amortisseur
en caoutchouc

Rubber
damper

Gummidämpar
e

Damper cylindrical D=30/20 M8x20 55°Shor7304494

2Klemme
45x25x20 M8

Bloc de
bridage
45x25x20 M8

Clamp
45x25x20 M8

Klämma
45x25x20 M8

Clamp L=45 w=25 h=20 G=M87313165

2Klemme
45x25x20
D=8,5

Bloc de
bridage
45x25x20
D=8,5

Clamp
45x25x20
D=8.5

Klämma
45x25x20
D=8,5

Clamp L=45 w=25 h=20 D=8,57313176

2Schraube
M6SZ M8x20

Vis M6SZ
M8x20

Screw M6SZ
M8x20

Skruv M6SZ
M8x20

M6SZ M8x20 Hexagon head serrated flange bolt7302197

1BremsschiebeDisque de freinBrake discBromsskivaBrake disc D=590/4257427508
16Schraube

M6SZ M8x16
Vis M6SZ
M8x16

Screw M6SZ
M8x16

Skruv M6SZ
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt7302189

8Schraube
M6S M12x25,
vollgewinde

Vis M6S
M12x25, plein
fil

Screw M6S
M12x25, full
thread

Skruv M6S
M12x25,
helgängad

M6S M12x25 Hex head screw, full thread73134710

4Schraue M6S
M8x35,
vollgewinde

Vis M6S
M8x35, plein fil

Screw M6S
M8x35, full
thread

Skruv M6S
M8x35,
helgängad

M6S M8x35 Hex head screw, full thread73168411

4Schraube
M6SF M8x30

Vis M6SF
M8x30

Screw M6SF
M8x30

Skruv M6SF
M8x30

M6SF M8x30 Hex head screw, with flange73210612

4Sicherungsble
ch

Plaque de
verrouillage

Securing plateLåsbleckSecuring plate for 2 x M1273617013

8MM2x8
Nutenstein
doppelt c/c 40

MM2x8 t-fente
écrou double
c/c 40

MM2x8 t-slot
nut double c/c
40

MM2x8
t-spårsmutter
dubbel c/c 40

MM2x8 t-slot nut double cc 40 L=60 MP16074050014

1SchlauchkanalConduite de
tuyau

Hose conduitSlangkanalHose conduit74097915

1RohrhalterungAttachement
de tube

Pipe bracketRörfästePipe bracket74098016

2Rohrabschluss
deckel

Embout tubeEnd seal for
tube

Ändavslutning
för rör

End seal f round tube KL 27, machined74098117

14Mutter M6MF
M8 Nyloc

Écrou M6MF
M8 Nyloc

Nut M6MF M8
Nyloc

Mutter M6MF
M8 Nyloc

Collar nut M6MF M8 Nyloc fzb74107118

2Schraube
M6S M8x90,
halbe Gewinde

Vis M6S
M8x90, moitié
fil

Screw M6S
M8x90, half
thread

Skruv M6S
M8x90,
delgängad

M6S M8x90 Hex head screw, half thread73132219

6AdapterringEntretoiseAdapter ringAdapterringAdapter, slewing ring74189620
4Distanzhülse

18/9
Douille
d'écartement
18/9

Distance
sleeve 18/9

Distanshylsa
18/9

Distance sleeve D=18/974189921

6Schraube
M6S M8x100,
halbe Gewinde

Vis M6S
M8x100,
moitié fil

Screw M6S
M8x100, half
thread

Skruv M6S
M8x100,
delgängad

M6S M8x100 Hex head screw, half thread73132322

2Distanzhülse
20/8,5x54

Douille
d'écartement
20/8,5x54

Distance
sleeve
20/8.5x54

Distanshylsa
20/8,5x54

Distance sleeve D=20/8,5 L=5474275123

2Drehkranzhalt
er

Console de
couronne
rotative

Bracket for
swivel ring

Fäste för
vändkrans

Slewing ring bracket MP12074275224

2Scheibe BRB
8,4x16x1,5

Rondelle BRB
8,4x16x1,5

Washer BRB
8.4x16x1.5

Bricka BRB
8,4x16x1,5

BRB 8,4x16x1,5 washer73030825

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A A

Cross unit steel c/c 800 MP120 up pneu
740975

17
7

15
8

21

13
10

1822

c/c-10

c/
c

16

BH
+2

40

1

22

2

12

149

24

18
20 11

6 19
25

5 4
3

22

23

740975 740978

mm 800 1000

*1 731345 731346

kg 53 58

10 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Sub-assemblies

R: spare part  S: wear part

740975/-8 Cross unit, bracket up

# Article nr. Designation Quantity

1 *1 Cross unit, steel 1

2 741895 Swivel ring 1

3 742753 Bracket for brake caliper 1

4 730449 Rubber damper 2

5 731316 Clamp 45x25x20 M8 2

6 731317 Clamp 45x25x20 D=8.5 2

7 730219 Screw M6SZ M8x20 2

8 742750 Brake disc 1

9 730218 Screw M6SZ M8x16 16

10 731347 Screw M6S M12x25, full thread 8

11 731684 Screw M6S M8x35, full thread 4

12 732106 Screw M6SF M8x30 4

13 736170 Securing plate 4

14 740500 MM2x8 t-slot nut double c/c 40 8

15 740979 Hose conduit 1

16 740980 Pipe bracket 1

17 740981 End seal for tube 2

18 741071 Nut M6MF M8 Nyloc 14

19 731322 Screw M6S M8x90, half thread 2

20 741896 Adapter ring 6

21 741899 Distance sleeve 18/9 4

22 731323 Screw M6S M8x100, half thread 6

23 742751 Distance sleeve 20/8.5x54 2

24 742752 Bracket for swivel ring 2

25 730308 Washer BRB 8.4x16x1.5 2

Cross unit

c/c

Article nr.

Weight



11

A-A

1 Deckenwagen,
 Stahl c/c 800

Unité de croix, 
acier c/c 800

Cross unit, 
steel c/c 800

Kryssenhet, 
stål c/c 800

Cross steel c/c 8007313451

1 DrehkranzCouronne 
rotative

Swivel ringVändkransSlewing ring Typ 13/500.H7418952

1 Halterung für 
Bremssättel

Support 
d'étrier

Bracket for 
brake caliper

Fäste för 
broms

Brake calliper bracket, kpl7427533

2 Gummidämpfe
r

Amortisseur 
en caoutchouc

Rubber 
damper

Gummidämpar
e

Damper cylindrical D=30/20 M8x20 55°Shor7304494

2 Klemme 
45x25x20 M8

Bloc de 
bridage 
45x25x20 M8

Clamp 
45x25x20 M8

Klämma 
45x25x20 M8

Clamp L=45 w=25 h=20 G=M87313165

4 Distanzhülse 
18/9

Douille 
d'écartement 
18/9

Distance 
sleeve 18/9

Distanshylsa 
18/9

Distance sleeve D=18/97418996

2 Schraube 
M6SZ M8x20

Vis M6SZ 
M8x20

Screw M6SZ 
M8x20

Skruv M6SZ 
M8x20

M6SZ M8x20 Hexagon head serrated flange bolt7302197

1 BremsschiebeDisque de freinBrake discBromsskivaBrake disc D=590/4257427508
6 Schraube 

M6S M8x100, 
halbe Gewinde

Vis M6S 
M8x100, 
moitié fil

Screw M6S 
M8x100, half 
thread

Skruv M6S 
M8x100, 
delgängad

M6S M8x100 Hex head screw,  half thread7313239

16 Schraube 
M6SZ M8x16

Vis M6SZ 
M8x16

Screw M6SZ 
M8x16

Skruv M6SZ 
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021810

4 Schraue M6S 
M8x35, 
vollgewinde

Vis M6S 
M8x35, plein fil

Screw M6S 
M8x35, full 
thread

Skruv M6S 
M8x35, 
helgängad

M6S M8x35 Hex head screw,  full thread73168411

8 Schraube 
M6S M12x25, 
vollgewinde

Vis M6S 
M12x25, plein 
fil

Screw M6S 
M12x25, full 
thread

Skruv M6S 
M12x25, 
helgängad

M6S M12x25 Hex head screw,  full thread73134712

4 Sicherungsble
ch

Plaque de 
verrouillage

Securing plateLåsbleckSecuring plate for 2 x M1273617013

4 Schraube 
M6SF M8x30

Vis M6SF 
M8x30

Screw M6SF 
M8x30

Skruv M6SF 
M8x30

M6SF M8x30 Hex head screw, with flange73210614

1 SchlauchkanalConduite de 
tuyau

Hose conduitSlangkanalHose conduit74097915

1 RohrhalterungAttachement 
de tube

Pipe bracketRörfästePipe bracket74098016

2 Rohrabschluss
deckel

Embout tubeEnd seal for 
tube

Ändavslutning 
för rör

End seal f round tube KL 27, machined74098117

14 Mutter M6MF 
M8 Nyloc

Écrou M6MF 
M8 Nyloc

Nut M6MF M8 
Nyloc

Mutter M6MF 
M8 Nyloc

Collar nut M6MF M8 Nyloc fzb74107118

2 Klemme 
45x25x20 
D=8,5

Bloc de 
bridage 
45x25x20 
D=8,5

Clamp 
45x25x20 
D=8.5

Klämma 
45x25x20 
D=8,5

Clamp L=45 w=25 h=20 D=8,573131719

6 AdapterringEntretoiseAdapter ringAdapterringAdapter, slewing ring74189620
2 Schraube 

M6S M8x90, 
halbe Gewinde

Vis M6S 
M8x90, moitié 
fil

Screw M6S 
M8x90, half 
thread

Skruv M6S 
M8x90, 
delgängad

M6S M8x90 Hex head screw,  half thread73132221

8 MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double cc 40 L=60 MP16074050022

2 Distanzhülse 
20/8,5x54

Douille 
d'écartement 
20/8,5x54

Distance 
sleeve 
20/8.5x54

Distanshylsa 
20/8,5x54

Distance sleeve D=20/8,5 L=5474275123

2 Drehkranzhalt
er

Console de 
couronne 
rotative

Bracket for 
swivel ring

Fäste för 
vändkrans

Slewing ring bracket MP120 74275224

2 Scheibe BRB 
8,4x16x1,5

Rondelle BRB 
8,4x16x1,5

Washer BRB 
8.4x16x1.5

Bricka BRB 
8,4x16x1,5

BRB 8,4x16x1,5 washer73030825

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A A

Cross unit steel c/c 800 MP120 down pneu
740974

13
12

6

14

16
177

15

1

8

9

18

c/
c

c/c-10

BH
+2

40

2

14

19

5

21
25

4
3

9

23

18
20 11

24

10
22

740974 741977

mm 800 1000

*1 731345 731346

kg 53 58

R: spare part  S: wear part

Cross unit

c/c

Article nr.

Weight

740974/-7 Cross unit, bracket down

# Article nr. Designation Quantity

1 *1 Cross unit, steel 1

2 741895 Swivel ring 1

3 742753 Bracket for brake caliper 1

4 730449 Rubber damper 2

5 731316 Clamp 45x25x20 M8 2

6 741899 Distance sleeve 18/9 4

7 730219 Screw M6SZ M8x20 2

8 742750 Brake disc 1

9 731323 Screw M6S M8x100, half thread 6

10 730218 Screw M6SZ M8x16 16

11 731684 Screw M6S M8x35, full thread 4

12 731347 Screw M6S M12x25, full thread 8

13 736170 Securing plate 4

14 732106 Screw M6SF M8x30 4

15 740979 Hose conduit 1

16 740980 Pipe bracket 1

17 740981 End seal for tube 2

18 741071 Nut M6MF M8 Nyloc 14

19 731317 Clamp 45x25x20 D=8.5 2

20 741896 Adapter ring 6

21 731322 Screw M6S M8x90, half thread 2

22 740500 MM2x8 t-slot nut double c/c 40 8

23 742751 Distance sleeve 20/8.5x54 2

24 742752 Bracket for swivel ring 2

25 730308 Washer BRB 8.4x16x1.5 2



A-A

B

C

D

A

A

1Aussenprofil,
MP120

Profilé
externe,
MP120

Outer profile,
MP120

Yttre profil,
MP120

Column MP120 wheel guiding L=SL+5257313551

1Innenprofil,
MP80C

Profilé interne,
MP80C

Inner profile,
MP80C

Inre profil,
MP80C

Column MP80C L=SL+5557313612

1Kolbendämpfe
r

Amortisseur
de piston

Piston damperKolvdämparePiston damper, Mechlift P 1007421133

1KolbenstangeTige de pistonPiston rodKolvstångPiston rod L=SL+1317421194
1Obere

abdeckung
Couvercle
supérieur

Top coverTopplockTop cover, Mechlift P 1007421125

1Kolben D=63Piston D=63Piston D=63Kolv D=63Piston D=63 Mechlift P 1007421116
1Führungsband

für Kolben
Anneau de
guidage pour
piston

Guide ring for
piston

Styrband för
kolv

Guide ring for Ø637418937

3Rollenführung
MP120

Guide de roue
MP120

Wheel guiding
MP120

Hjulstyrning
MP120

Wheel guiding MP120 complete7409578

1Rollenführung
MP120,
Kabelkette

Guide de roue
MP120,
chaîne
porte-câble

Wheel guiding
MP120, cable
chain

Hjulstyrning
MP120,
kabelkedja

Wheel guiding MP120 complete cablechain7409589

1Montagesatz
für Pneumatik

Kit de fixation
pneumatique

Mounting kit
for pneumatics

Monteringssat
s för
pneumatik

Pneumatic attachment Mechlift Pn 10074099710

1Kolbendichtun
g

Joint de pistonPiston sealKolvtätningPiston sealing74062211

1LuftanschlussRaccord d'airAir connectionLuftanslutningAir conn. pneumatic MechLift slewing rin73271512
1Oberschlitten

mit Raden
Guide
supérieur
avec roues

Top guidning
with wheels

Toppstyrning
med hjul

Top guiding complete with wheel73104813

2Schraube K6S
M6x10

Vis K6S
M6x10

Screw K6S
M6x10

Skruv K6S
M6x10

K6S M6x10 Hex button head cap screw73107014

1HalterungSupportBracketFästeBracket L=115 w=60 t=573128415
3MM8

Nutenstein
einfach

MM8 t-fente
écrou simple

MM8 t-slot nut
single

MM8
t-spårsmutter
enkel

MM8 t-slot nut single73011516

1MM2x8
Nutenstein
doppelt c/c 40

MM2x8 t-fente
écrou double
c/c 40

MM2x8 t-slot
nut double c/c
40

MM2x8
t-spårsmutter
dubbel c/c 40

MM2x8 t-slot nut double c/c 40 L=60 mm73011617

2FilterFiltreFilterFilterBreathing filter 1/4" sinter type73136418
1TrägerplattePlaque de

support
Support plateStödplåtSupport plate L=350 w=150 t=573137119

1GleitblechPlaque
glissante

Sliding plateGlidplåtSliding plate w=32 t=273137220

1L-Rotations-St
eckverschraub
ung 1/4"-4

Raccord
coudé
tournant 1/4"-4

Push-in
L-fitting
rotatable
1/4"-4

Vinkelkoppling,
instick,
roterbar 1/4"-4

Rotary male elbow 1/4" D=473156021

1Rückschlagve
ntil G3/8"

Clapet
anti-retour
G3/8"

Non-return
valve G3/8"

Blockeringsve
ntil G3/8"

Non-return valve, piloted HGL G3/8"-B73157122

1L-Rotations-St
eckverschraub
ung 1/4"-12

Raccord
coudé
tournant
1/4"-12

Push-in
L-fitting
rotatable
1/4"-12

Vinkelkoppling,
instick,
roterbar
1/4"-12

Rotary male elbow 1/4" D=1273158423

1L-Rotations-St
eckverschraub
ung 1/2"-12

Raccord
coudé
tournant
1/2"-12

Push-in
L-fitting
rotatable
1/2"-12

Vinkelkoppling,
instick,
roterbar
1/2"-12

Push-in L-fitting rotatable QSRL-1/2-1273163624

4Schraube
MC6S M8x55

Vis MC6S
M8x55

Screw MC6S
M8x55

Skruv MC6S
M8x55

MC6S M8x55 Hex socket head cap screw73171925

4Schraube
MC6S M5x40

Vis MC6S
M5x40

Screw MC6S
M5x40

Skruv MC6S
M5x40

MC6S M5x40 Hex socket head cap screw73087926

1Kabelführungs
kette 10.0.40

Chaîne
porte-câble
10.0.40

Cable chain
10.0.40

Kabelkedja
10.0.40

Cable chain Kolibri 10.0/40 L=S+500mm73323927

1Schraube
MP6SS M5x6

Vis MP6SS
M5x6

Screw MP6SS
M5x6

Skruv MP6SS
M5x6

MP6SS M5x6 Stop screw with flat tip73364928

1Plug 1/8",
Sechskant

Bouchon 1/8,
à six pans

Plug 1/8", hex
socket

Plugg 1/8",
insex

Plug 1/8" hex socket grip, o-ring73471529

4Schraube
RTS-Z ST3
5x13

Vis RTS-Z
ST3 5x13

Screw RTS-Z
ST3 5x13

Skruv RTS-Z
ST3 5x13

Screw RTS ST3,5x1373745530

6Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927031

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927232

2MM6
t-spårsmutter
enkel

MM6
t-spårsmutter
enkel

MM6
t-spårsmutter
enkel

MM6
t-spårsmutter
enkel

MM6 t-slot nut single73013033

1DeckprofilProfilé de
couverture

Lid profileLockprofilLid profile D60 E L=195740847 L=19534

1Schraube
M6SZ M8x10

Vis M6SZ
M8x10

Screw M6SZ
M8x10

Skruv M6SZ
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt73021535

2Schraube
M6SZ M8x12

Vis M6SZ
M8x12

Screw M6SZ
M8x12

Skruv M6SZ
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt73021636

2Endkappe,
Kabelkanal

Embout, canal
câble

End cap,
conduit profile

Ändlock,
kabelkanal

End cap, conduit profile74095937

1KabelkanalCanal câbleConduit profileKabelkanalConduit profile U 60x30 D60 E L=19574096038
1HalterungSupportBracketFästeBulkhead bracket74096239
3Wellenmutter

KM 4
Écrou de
serrage KM 4

Shaft nut KM 4Axelmutter
KM 4

Shaft nut KM 4 (M20x1)73103940

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174941

2Schlauchverbi
nder, Winkel
1/2"-1/2"

Raccord de
tuyau, coudé
1/2"-1/2"

Hose
connector,
elbow 1/2"-1/2"

Slangkoppling,
vinkel

1/2"-1/2"

Connector PUSH-LOK BSP 1/2-1/2" 90gr74180142

1Deck,
Gitterinne 100

Couverture,
chemin de
câbles 100

Lid, cable tray
100

Lock,
trådstege 100

Cable tray lid 100 L=S-80mm74183143

1Gitterrinne
35x100

Chemin de
câbles en fil
maillé 35x100

Mesh cable
tray 35x100

Trådstege
35x100

Mesh cable tray 35x100 L=S-80mm74183344

2VerbindungJonctionJointSkarvClamping piece74183645
1Obere

Dämpfer
Amortisseur
supérieur

Upper damperÖvre dämpareHoled Polyurethan 30/16-55 Shore L=2273104746

4Schraube
M6SZ M8x16

Vis M6SZ
M8x16

Screw M6SZ
M8x16

Skruv M6SZ
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021847

4Schraube
M6SZ M8x20

Vis M6SZ
M8x20

Screw M6SZ
M8x20

Skruv M6SZ
M8x20

M6SZ M8x20 Hexagon head serrated flange bolt73021948

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw73030649

4Sicherungsmut
ter M5

Écrou de
blocage M5

Locking nut
M5

Låsmutter M5M5 Hexagon nut with torque part73030950

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

B

C

D

Pillar unit Mechlift 100 SL=500-1500
740970

B

SL
+7

40

12
7

43

44

453314

3730

8

8

18

9

8

15

4717

344938

Pos. A

Pos. C

Po
s.

B:
BH

+9
0

10

26 50

50 26

16

35
4

3

7

628

11

20

27

47

19

26 50

39

31322

3616

1

24

23

21

12

29

40

22

41

42

5

48

25

46

13

12 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Sub-assemblies

R: spare part  S: wear part

7409xx Pillar unit

# Article nr. Designation Quantity

1 *1 Outer profile, MP120 L=L1 1

2 *2 Inner profile, MP80C L=L2 1

3 742113 Piston damper 1

4 *3 Piston rod L=L3 1

5 742112 Top cover 1

6 742111 Piston D=63 1

7 741893 Guide ring for piston S 1

8 740957 Wheel guiding MP120 3

9 740958 Wheel guiding MP120, cable chain 1

10 740997 Mounting kit for pneumatics 1

11 740622 Piston seal S 1

12 732715 Air connection 1

13 731048 Top guidning with wheels 1

14 731070 Screw K6S M6x10 2

15 731284 Bracket 1

16 730115 MM8 t-slot nut single 3

17 730116 MM2x8 t-slot nut double c/c 40 1

18 731364 Filter R 2

19 731371 Support plate 1

20 731372 Sliding plate 1

21 731560 Push-in L-fitting rotatable 1/4”-4 1

22 731571 Non-return valve G3/8” R 1

23 731584 Push-in L-fitting rotatable 1/4”-12 1

24 731636 Push-in L-fitting rotatable 1/2”-12 1

25 731719 Screw MC6S M8x55 4

26 730879 Screw MC6S M5x40 4

27 733239 Cable chain 10.0.40 R L4

28 733649 Screw MP6SS M5x6 1

29 734715 Plug 1/8”, hex socket 1

30 737455 Screw RTS-Z ST3 5x13 4

31 739270 Push-in connector 4-4 6

32 739272 Push-in connector 8-8 1

33 730130 MM6 t-slot nut single 2

34 740847 Lid profile 0,195

35 730215 Screw M6SZ M8x10 1

36 730216 Screw M6SZ M8x12 2

37 740959 End cap, conduit profile 2

38 740960 Conduit profile 1

39 740962 Bracket 1

40 731039 Shaft nut KM 4 3

41 741749 Adapter 1/2”-3/8” 1

42 741801 Hose connector, elbow 1/2”-1/2” 2

43 741831 Lid, cable tray 100 L5

44 741833 Mesh cable tray 35x100 L5

45 741836 Joint 2

46 731047 Upper damper 1

47 730218 Screw M6SZ M8x16 4

48 730219 Screw M6SZ M8x20 4

49 730306 Screw MC6S M5x10 2

50 730309 Locking nut M5 4

3.2	 Pillar units



13

A-A

B

C

D

A

A

1 Aussenprofil, 
MP120

Profilé 
externe, 
MP120

Outer profile, 
MP120

Yttre profil, 
MP120

Column MP120 wheel guiding  L=SL+5257313551

1 Innenprofil, 
MP80C

Profilé interne, 
MP80C

Inner profile, 
MP80C

Inre profil, 
MP80C

Column MP80C L=SL+5557313612

1 Kolbendämpfe
r

Amortisseur 
de piston

Piston damperKolvdämparePiston damper, Mechlift P 1007421133

1 KolbenstangeTige de pistonPiston rodKolvstångPiston rod L=SL+1317421194
1 Obere 

abdeckung
Couvercle 
supérieur

Top coverTopplockTop cover, Mechlift P 1007421125

1 Kolben D=63Piston D=63Piston D=63Kolv D=63Piston D=63 Mechlift P 1007421116
1 Führungsband 

für Kolben
Anneau de 
guidage pour 
piston

Guide ring for 
piston

Styrband för 
kolv

Guide ring for Ø637418937

3 Rollenführung 
MP120

Guide de roue 
MP120

Wheel guiding 
MP120

Hjulstyrning 
MP120

Wheel guiding MP120 complete7409578

1 Rollenführung 
MP120, 
Kabelkette

Guide de roue 
MP120, 
chaîne 
porte-câble

Wheel guiding 
MP120, cable 
chain

Hjulstyrning 
MP120, 
kabelkedja

Wheel guiding MP120 complete cablechain7409589

1 Montagesatz 
für Pneumatik

Kit de fixation 
pneumatique

Mounting kit 
for pneumatics

Monteringssat
s för 
pneumatik

Pneumatic attachment Mechlift Pn 10074099710

1 Kolbendichtun
g

Joint de pistonPiston sealKolvtätningPiston sealing74062211

1 LuftanschlussRaccord d'airAir connectionLuftanslutningAir conn. pneumatic MechLift slewing rin73271512
1 Oberschlitten 

mit Raden
Guide 
supérieur 
avec roues

Top guidning 
with wheels

Toppstyrning 
med hjul

Top guiding complete with wheel73104813

2 Schraube K6S 
M6x10

Vis K6S 
M6x10

Screw K6S 
M6x10

Skruv K6S 
M6x10

K6S M6x10 Hex button head cap screw73107014

1 HalterungSupportBracketFästeBracket L=115 w=60 t=573128415
3 MM8 

Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single73011516

1 MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double c/c 40 L=60 mm73011617

2 FilterFiltreFilterFilterBreathing filter 1/4" sinter type73136418
1 TrägerplattePlaque de 

support
Support plateStödplåtSupport plate L=350 w=150 t=573137119

1 GleitblechPlaque 
glissante

Sliding plateGlidplåtSliding plate w=32 t=273137220

1 L-Rotations-St
eckverschraub
ung 1/4"-4

Raccord 
coudé 
tournant 1/4"-4

Push-in 
L-fitting 
rotatable 
1/4"-4

Vinkelkoppling,
 instick, 
roterbar 1/4"-4

Rotary male elbow 1/4" D=473156021

1 Rückschlagve
ntil G3/8"

Clapet 
anti-retour 
G3/8"

Non-return 
valve G3/8"

Blockeringsve
ntil G3/8"

Non-return valve, piloted HGL G3/8"-B73157122

1 L-Rotations-St
eckverschraub
ung 1/4"-12

Raccord 
coudé 
tournant 
1/4"-12

Push-in 
L-fitting 
rotatable 
1/4"-12

Vinkelkoppling,
 instick, 
roterbar 
1/4"-12

Rotary male elbow 1/4" D=1273158423

1 L-Rotations-St
eckverschraub
ung 1/2"-12

Raccord 
coudé 
tournant 
1/2"-12

Push-in 
L-fitting 
rotatable 
1/2"-12

Vinkelkoppling,
 instick, 
roterbar 
1/2"-12

Push-in L-fitting rotatable QSRL-1/2-1273163624

4 Schraube 
MC6S M8x55

Vis MC6S 
M8x55

Screw MC6S 
M8x55

Skruv MC6S 
M8x55

MC6S M8x55 Hex socket head cap screw73171925

4 Schraube 
MC6S M5x40

Vis MC6S 
M5x40

Screw MC6S 
M5x40

Skruv MC6S 
M5x40

MC6S M5x40 Hex socket head cap screw73087926

1 Kabelführungs
kette 10.0.40

Chaîne 
porte-câble 
10.0.40

Cable chain 
10.0.40

Kabelkedja 
10.0.40

Cable chain Kolibri 10.0/40 L=S+500mm73323927

1 Schraube 
MP6SS M5x6

Vis MP6SS 
M5x6

Screw MP6SS 
M5x6

Skruv MP6SS 
M5x6

MP6SS M5x6 Stop screw with flat tip73364928

1 Plug 1/8", 
Sechskant

Bouchon 1/8, 
à six pans

Plug 1/8", hex 
socket

Plugg 1/8", 
insex

Plug 1/8" hex socket grip, o-ring73471529

4 Schraube 
RTS-Z ST3 
5x13

Vis RTS-Z 
ST3 5x13

Screw RTS-Z 
ST3 5x13

Skruv RTS-Z 
ST3 5x13

Screw RTS ST3,5x1373745530

6 Schott-Steckve
rbindung 4-4

Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927031

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927232

2 MM6 
t-spårsmutter 
enkel

MM6 
t-spårsmutter 
enkel

MM6 
t-spårsmutter 
enkel

MM6 
t-spårsmutter 
enkel

MM6 t-slot nut single73013033

1 DeckprofilProfilé de 
couverture

Lid profileLockprofilLid profile D60 E L=195740847 L=19534

1 Schraube 
M6SZ M8x10

Vis M6SZ 
M8x10

Screw M6SZ 
M8x10

Skruv M6SZ 
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt73021535

2 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt73021636

2 Endkappe, 
Kabelkanal

Embout, canal 
câble

End cap, 
conduit profile

Ändlock, 
kabelkanal

End cap, conduit profile74095937

1 KabelkanalCanal câbleConduit profileKabelkanalConduit profile U 60x30 D60 E L=19574096038
1 HalterungSupportBracketFästeBulkhead bracket74096239
3 Wellenmutter 

KM 4
Écrou de 
serrage KM 4

Shaft nut KM 4Axelmutter 
KM 4

Shaft nut KM 4 (M20x1)73103940

1 Adapter 
1/2"-3/8"

Adapteur 
1/2"-3/8"

Adapter 
1/2"-3/8"

Adapter 
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174941

2 Schlauchverbi
nder, Winkel 
1/2"-1/2"

Raccord de 
tuyau, coudé 
1/2"-1/2"

Hose 
connector, 
elbow 1/2"-1/2"

Slangkoppling,
 vinkel 
1/2"-1/2"

Connector PUSH-LOK BSP 1/2-1/2" 90gr74180142

1 Deck, 
Gitterinne 100

Couverture, 
chemin de 
câbles 100

Lid, cable tray 
100

Lock, 
trådstege 100

Cable tray lid 100 L=S-80mm74183143

1 Gitterrinne 
35x100

Chemin de 
câbles en fil 
maillé 35x100

Mesh cable 
tray 35x100

Trådstege 
35x100

Mesh cable tray 35x100 L=S-80mm74183344

2 VerbindungJonctionJointSkarvClamping piece74183645
1 Obere 

Dämpfer
Amortisseur 
supérieur

Upper damperÖvre dämpareHoled Polyurethan 30/16-55 Shore L=2273104746

4 Schraube 
M6SZ M8x16

Vis  M6SZ 
M8x16

Screw  M6SZ 
M8x16

Skruv  M6SZ 
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt73021847

4 Schraube 
M6SZ M8x20

Vis M6SZ 
M8x20

Screw M6SZ 
M8x20

Skruv M6SZ 
M8x20

M6SZ M8x20 Hexagon head serrated flange bolt73021948

2 Schraube 
MC6S M5x10

Vis MC6S 
M5x10

Screw MC6S 
M5x10

Skruv MC6S 
M5x10

MC6S M5x10 Hex socket head cap screw73030649

4 Sicherungsmut
ter M5

Écrou de 
blocage M5

Locking nut 
M5

Låsmutter M5M5 Hexagon nut with torque part73030950

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

B

C

D

Pillar unit Mechlift 100 SL=500-1500
740970

B

SL
+7

40

12
7

43

44

453314

3730

8

8

18

9

8

15

4717

344938

Pos. A

Pos. C

 P
os

. B
: B

H
+9

0

10

26 50

50 26

16

35
4

3

7

628

11

20

27

47

19

26 50

39

31322

3616

1

24

23

21

12

29

40

22

41

42

5

48

25

46

13

740965 740966 740967 740968 740969 740970

mm 500 750 1000 1250 1500 500-1500

*1 731349 731351 731352 731353 731354 731355

mm 1025 1275 1525 1775 2025 SL+525

*2 731356 731357 731358 731359 731360 731361

mm 1055 1305 1555 1805 2055 SL+555

*3 742114 742115 742116 742117 742118 742119

mm 631 881 1131 1381 1631 SL+131

mm 980 1260 1470 1750 1960 SL+ ca 500

mm 420 670 920 1170 1420 SL-80

kg 29 33 37 41 45 21+2SL /125

R: spare part  S: wear part

Pillar unit

Stroke SL

Article nr.

Length L1

Article nr.

Length L2

Article nr.

Length L3

Length L4

Length L5

Weight



A-A

A A

B

1OberschlittenGuide
supérieur

Top guidingToppstyrningTop guiding steel7310821

4RadwelleAxe de roueWheel shaftHjulaxelWheel shaft D=6 L=79,87310732
4Rad D=30,

komplett
Roue D=30,
complet

Wheel D=30,
complete

Hjul D=30,
komplett

Wheel D=30 with v-track complete7310533

1O-RingJoint toriqueO ringO-ringO-ring D=20,22x5,53 nitrile7310504
1O-RingJoint toriqueO ringO-ringO-ring D=57x3,0 nitrile7310495
4Schraube

MSK6SS
M4x10

Vis MSK6SS
M4x10

Screw
MSK6SS
M4x10

Skruv
MSK6SS
M4x10

MSK6SS M4x10 Stop screw.7310526

1Buchse
20x23x20

Douille
20x23x20

Bushing
20x23x20

Bussning
20x23x20

Bush 20x23x20 PTFE Polyamide7310517

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Top guiding complete with wheel
731048

6

2

4

1

3

7

5

14 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Sub-assemblies

R: spare part  S: wear part

731048 Top guidning with wheels

# Article nr. Designation Quantity

1 731082 Top guiding 1

2 731073 Wheel shaft 4

3 731053 Wheel D=30, complete R 4

4 731050 O ring S 1

5 731049 O ring S 1

6 731052 Screw MSK6SS M4x10 4

7 731051 Bushing 20x23x20 1



15

A-A

A A

1 Radführungspr
ofil

Profilé de 
guidage roue

Wheel guiding 
profile

Hjulstyrningspr
ofil

Wheel guiding profile L=4507310761

1 Radführungspr
ofil, Radwelle

Profilé de 
guidage roue, 
axe de roue

Wheel guiding 
profile, wheel 
shaft

Hjulstyrningspr
ofil, hjulaxel

Wheel guiding profile L=450 wheel shaft7310752

2 Rad mit 
Welle, 
komplett

Roue avec 
axe, complète

Wheel with 
shaft, 
complete

Hjul med axel, 
komplett

Wheel with shaft complete7310653

1 AbdeckplattePlaque de 
couverture

Cover plateTäckplåtCover plate 30x3 L=4507310784

2 EndkappeCouvercle 
d'extrémité

End coverÄndlockEnd cover wheel guiding profile w=587310795

2 Scheibe 
SRKB 
8,4x20x2

Rondelle 
SRKB 
8,4x20x2

Washer SRKB 
8,4x20x2

Bricka SRKB 
8,4x20x2

8,4x20x2 Fender washer7310686

2 Schraube 
MC6S M8x45

Vis MC6S 
M8x45

Screw MC6S 
M8x45

Skruv MC6S 
M8x45

MC6S M8x45 Hex socket head cap screw7310697

2 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single7301158

8 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302169

4 Schraube K6S 
M6x10 A2

Vis K6S 
M6x10 A2

Screw K6S 
M6x10 A2

Skruv K6S 
M6x10 A2

K6S M6x10 Hex button head cap screw A273207110

4 MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double cc 40 L=60 MP16074050011

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wheel guiding MP120 complete
740957

9

11

7

6

3

1 2

4

8

10
5

A-A

A A

1 Radführungspr
ofil

Profilé de 
guidage roue

Wheel guiding 
profile

Hjulstyrningspr
ofil

Wheel guiding profile L=4507310761

1 Radführungspr
ofil Typ B

Profilé de 
guidage roue 
type B

Wheel guiding 
profile type B

Hjulstyrningspr
ofil typ B

Wheel guiding profile Type B L=4507409562

2 Rad mit 
Welle, 
komplett

Roue avec 
axe, complète

Wheel with 
shaft, 
complete

Hjul med axel, 
komplett

Wheel with shaft complete7310653

1 AbdeckplattePlaque de 
couverture

Cover plateTäckplåtCover plate 30x3 L=4507310784

2 EndkappeCouvercle 
d'extrémité

End coverÄndlockEnd cover wheel guiding profile w=587310795

2 Scheibe 
SRKB 
8,4x20x2

Rondelle 
SRKB 
8,4x20x2

Washer SRKB 
8,4x20x2

Bricka SRKB 
8,4x20x2

8,4x20x2 Fender washer7310686

2 Schraube 
MC6S M8x45

Vis MC6S 
M8x45

Screw MC6S 
M8x45

Skruv MC6S 
M8x45

MC6S M8x45 Hex socket head cap screw7310697

2 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single7301158

8 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302169

4 Schraube K6S 
M6x10 A2

Vis K6S 
M6x10 A2

Screw K6S 
M6x10 A2

Skruv K6S 
M6x10 A2

K6S M6x10 Hex button head cap screw A273207110

4 MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double cc 40 L=60 MP16074050011

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wheel guiding MP120 complete cablechain
740958

9

11

7

6

3

1 2

4

8

10
5

A-A

A A

1 Radführungspr
ofil

Profilé de 
guidage roue

Wheel guiding 
profile

Hjulstyrningspr
ofil

Wheel guiding profile L=4507310761

1 Radführungspr
ofil, Radwelle

Profilé de 
guidage roue, 
axe de roue

Wheel guiding 
profile, wheel 
shaft

Hjulstyrningspr
ofil, hjulaxel

Wheel guiding profile L=450 wheel shaft7310752

2 Rad mit 
Welle, 
komplett

Roue avec 
axe, complète

Wheel with 
shaft, 
complete

Hjul med axel, 
komplett

Wheel with shaft complete7310653

1 AbdeckplattePlaque de 
couverture

Cover plateTäckplåtCover plate 30x3 L=4507310784

2 EndkappeCouvercle 
d'extrémité

End coverÄndlockEnd cover wheel guiding profile w=587310795

2 Scheibe 
SRKB 
8,4x20x2

Rondelle 
SRKB 
8,4x20x2

Washer SRKB 
8,4x20x2

Bricka SRKB 
8,4x20x2

8,4x20x2 Fender washer7310686

2 Schraube 
MC6S M8x45

Vis MC6S 
M8x45

Screw MC6S 
M8x45

Skruv MC6S 
M8x45

MC6S M8x45 Hex socket head cap screw7310697

2 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single7301158

8 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302169

4 Schraube K6S 
M6x10 A2

Vis K6S 
M6x10 A2

Screw K6S 
M6x10 A2

Skruv K6S 
M6x10 A2

K6S M6x10 Hex button head cap screw A273207110

4 MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double cc 40 L=60 MP16074050011

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wheel guiding MP120 complete
740957

9

11

7

6

3

1 2

4

8

10
5

A-A

A A

1 Radführungspr
ofil

Profilé de 
guidage roue

Wheel guiding 
profile

Hjulstyrningspr
ofil

Wheel guiding profile L=4507310761

1 Radführungspr
ofil, Radwelle

Profilé de 
guidage roue, 
axe de roue

Wheel guiding 
profile, wheel 
shaft

Hjulstyrningspr
ofil, hjulaxel

Wheel guiding profile L=450 wheel shaft7310752

2 Rad mit 
Welle, 
komplett

Roue avec 
axe, complète

Wheel with 
shaft, 
complete

Hjul med axel, 
komplett

Wheel with shaft complete7310653

1 AbdeckplattePlaque de 
couverture

Cover plateTäckplåtCover plate 30x3 L=4507310784

2 EndkappeCouvercle 
d'extrémité

End coverÄndlockEnd cover wheel guiding profile w=587310795

2 Scheibe 
SRKB 
8,4x20x2

Rondelle 
SRKB 
8,4x20x2

Washer SRKB 
8,4x20x2

Bricka SRKB 
8,4x20x2

8,4x20x2 Fender washer7310686

2 Schraube 
MC6S M8x45

Vis MC6S 
M8x45

Screw MC6S 
M8x45

Skruv MC6S 
M8x45

MC6S M8x45 Hex socket head cap screw7310697

2 MM8 
Nutenstein 
einfach

MM8 t-fente 
écrou simple

MM8 t-slot nut 
single

MM8 
t-spårsmutter 
enkel

MM8 t-slot nut single7301158

8 Schraube 
M6SZ M8x12

Vis M6SZ 
M8x12

Screw M6SZ 
M8x12

Skruv M6SZ 
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302169

4 Schraube K6S 
M6x10 A2

Vis K6S 
M6x10 A2

Screw K6S 
M6x10 A2

Skruv K6S 
M6x10 A2

K6S M6x10 Hex button head cap screw A273207110

4 MM2x8 
Nutenstein 
doppelt c/c 40

MM2x8 t-fente 
écrou double 
c/c 40

MM2x8 t-slot 
nut double c/c 
40

MM2x8 
t-spårsmutter 
dubbel c/c 40

MM2x8 t-slot nut double cc 40 L=60 MP16074050011

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Wheel guiding MP120 complete
740957

9

11

7

6

3

1 2

4

8

10
5

740958740957

740957 740958

mm 731075 740956

R: spare part  S: wear part

740957/-8 Wheel guiding MP120

# Article nr. Designation Quantity

1 731076 Wheel guiding profile 1

2 *1 Wheel guiding profile 1

3 731065 Wheel with shaft, complete R 2

4 731078 Cover plate 1

5 731079 End cover 2

6 731068 Washer SRKB 8,4x20x2 2

7 731069 Screw MC6S M8x45 2

8 730115 MM8 t-slot nut single 2

9 730216 Screw M6SZ M8x12 8

10 732071 Screw K6S M6x10 A2 4

11 740500 MM2x8 t-slot nut double c/c 40 4

Wheel guiding

Article nr.



1Befestigung
für Schrank

Support pour
cabinet

Bracket for
cabinet

Fäste till skåpBracket cabinet Mechlift / Powerdrive7404301

1Befestigung
für FRL

Support pour
unité FRL

Bracket for
FRL unit

Fäste till
FRL-enhet

Bracket for FRL unit7409362

2Schraube
M6SZ M8x20

Vis M6SZ
M8x20

Screw M6SZ
M8x20

Skruv M6SZ
M8x20

M6SZ M8x20 Hexagon head serrated flange bolt7302193

2Sicherungsmut
ter M8

Écrou de
blocage M8

Locking nut
M8

Låsmutter M8M8 Hexagon nut with torque part7301174

2Schraube
M6SZ M8x14

Vis M6SZ
M8x14

Screw M6SZ
M8x14

Skruv M6SZ
M8x14

M6SZ M8x14 Hexagon head serrated flange bolt7302175

1Wartungseinhe
it FRL (B)

Unité de
préparation
d'air FRL (B)

FRL unit (B)FRL-enhet (B)FRL unit (B) with micro filter7404276

4Scheibe BRB
6,4x12x1,5

Rondelle BRB
6,4x12x1,5

Washer BRB
6,4x12x1,5

Bricka BRB
6,4x12x1,5

BRB 6,4x12x1,5 washer7302687

4Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw7313318

4Schraube
M6SZ M8x10

Vis M6SZ
M8x10

Screw M6SZ
M8x10

Skruv M6SZ
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt7302159

4MM8
Nutenstein
einfach

MM8 t-fente
écrou simple

MM8 t-slot nut
single

MM8
t-spårsmutter
enkel

MM8 t-slot nut single73011510

2L-Steckverschr
aubung
G3/8"-12

Raccord
coudé
G3/8"-12

Push-in
L-fitting
G3/8"-12

Vinkelkoppling,
instick
G3/8"-12

Rotary male elbow 3/8" D=1273161711

1Kit für
Montage an
Radführung

Kit de
montage sur
le guide de
roue

Kit for
mounting on
wheel guiding

Kit för
montering på
hjulstyrning

Space saving kit74099812

1SFiltreFilterFilterFilterfilter730671-
1SMicro filtreMikrofilterMicro filterMikrofiltermikrofilter735351-

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneumatic attachment Mechlift Pn 100
740997

10

5

4

3

11

6

8

7

2

12

9

1

730671 735351

740427

16 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Sub-assemblies

R: spare part  S: wear part* Used when mounting the pneumatic cabinet outside the wheel guidning.

740997 Mounting kit for pneumatics

# Article nr. Designation Quantity

1 740430 Bracket for cabinet 1

2 740936 Bracket for FRL unit 1

3 730219 Screw M6SZ M8x20 2

4 730117 Locking nut M8 2

5 730217 Screw M6SZ M8x14 2

6 740427 FRL unit (B) 1

7 730268 Washer BRB 6,4x12x1,5 4

8 731331 Screw MC6S M6x10 4

9 730215 Screw M6SZ M8x10 4

10 730115 MM8 t-slot nut single 4

11 731617 Push-in L-fitting G3/8”-12 2

12 740998 Kit for mounting on wheel guiding 1*



17

1     Pendulum 50 mm D=16,57338351
AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pendulum 50 mm D=16,5
733835

A

15
5

70

10

40

12,5 (2x)

50

25

733833 733835 733837

mm 12,5 16,5 20,5

LHB AHB1.1-2 AHB3

kg 0,6 0,6 0,6

742402 740940 740941

mm 12,5 16,5 20,5

LHB AHB1.1-2 AHB3

kg 1,1 1,1 1,1

90 130 170 210

mm 195 235 275 310

1 Aufhängung 
90-490 D=16,5

Suspension 
90-490 D=16,5

Pendulum 
90-490 D=16,5

Nedpendling 
90-490 D=16,5

Pendulum 90-490 D=16,57409381

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pendulum 90-210 D=16,5
740940

L

A

1050

L-
20

30
40

12,5

20

 
mliftpneu100_suspensions

 
mliftpneu100_suspensions

PH

PH

PH

PH

 
mliftpneu100_suspensions

PH

PH

PH

PH

 
mliftpneu100_suspensions

R: spare part  S: wear part

Suspension

ØA

Fits trolley

Weight/pc

Suspension

ØA

Fits trolley

Weight/pc uncut

73383x Pendulum PH 50

74xxxx Suspension PH 90-210

Height PH

Length L

3.3	 Suspensions



4Aufhängung
90-490 D=16,5

Suspension
90-490 D=16,5

Pendulum
90-490 D=16,5

Nedpendling
90-490 D=16,5

Pendulum 90-490 D=16,57409381

4Querstrebe
c/c 816

Croisillon c/c
816

Cross brace
c/c 816

Krysstag c/c
816

Cross brace pendulum C/C=8167409502

2Gewindestang
e M12 L=845

Tige filetée
M12 L=845

Threaded bar
M12 L=845

Gängstång
M12 L=845

Threaded bar M12 L=8457409543

8Schraube
M6S M12x30,
vollgewinde

Vis M6S
M12x30, plein
fil

Screw M6S
M12x30, full
thread

Skruv M6S
M12x30,
helgängad

M6S M12x30 Hex head screw, full thread7302554

18Mutter M6M
M12

Écrou M6M
M12

Nut M6M M12Mutter M6M
M12

M6M M12 Hexagon nut7307265

18Scheibe BRB
13x24x2

Rondelle BRB
13x24x2

Washer BRB
13x24x2

Bricka BRB
13x24x2

BRB 13x24x2 washer7302446

2Schraube
M6S M12x20,
vollgewinde

Vis M6S
M12x20, plein
fil

Screw M6S
M12x20, full
thread

Skruv M6S
M12x20,
helgängad

M6S M12x20 Hex head screw, full thread7304847

2Schutzschlauc
h

Gaine de
protection

Cable
protection
hose

SkyddsslangCable protection hose PIST-12B7322678

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pendulum 4x PH=250-370 D=16,5 C/C=800
740942

ØA

12,5

L1

50

c/c

8

2
5

4

3

5

5
7

1

(9)

6

6

L3

L2

742403 742405 740942 740943 740944 740945

mm 800 1000 800 1000 800 1000

mm 12,5 (16,5) 12,5 (16,5) 16,5 16,5 20,5 20,5

LHB LHB AHB1.1-2 AHB1.1-2 AHB3 AHB3

*1 740938 740938 740938 740938 740939 740939

*2 740950 740951 740950 740951 740950 740951

mm 816 1013 816 1013 816 1013

*3 740954 740955 740954 740955 740954 740955

mm 845 1045 845 1045 845 1045

4 4 0 0 0 0

kg 10 11 10 11 10 11

250 290 330 370

mm 355 395 435 475

mliftpneu100_suspensions

mliftpneu100_suspensions

PH

PH

PH

PH

18 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Sub-assemblies

R: spare part  S: wear part

Suspension

c/c

ØA

Fits trolley

Article nr.

Article nr.

Length L2

Article nr.

Length L3

Quantity N1

Weight uncut

Height PH

Length L1

74xxxx Pendulum 4x PH 250-370

# Article nr. Designation Quantity

1 *1 Pendulum 90-490 D=ØA L=L1 4

2 *2 Cross brace c/c=L2 4

3 *3 Threaded bar M12 L=L3 2

4 730255 Screw M6S M12x30, full thread 8

5 730726 Nut M6M M12 18

6 730244 Washer BRB 13x24x2 18

7 730484 Screw M6S M12x20, full thread 2

8 732267 Cable protection hose L=L3 2

9 732504 Bushing 12/16x20 N1



19

4 Aufhängung 
90-490 D=16,5

Suspension 
90-490 D=16,5

Pendulum 
90-490 D=16,5

Nedpendling 
90-490 D=16,5

Pendulum 90-490 D=16,57409381

4 Querstrebe 
c/c 816

Croisillon c/c 
816

Cross brace 
c/c 816

Krysstag c/c 
816

Cross brace pendulum C/C=8167409502

2 Gewindestang
e M12 L=845

Tige filetée 
M12 L=845

Threaded bar 
M12 L=845

Gängstång 
M12 L=845

Threaded bar M12 L=8457409543

8 Schraube 
M6S M12x30, 
vollgewinde

Vis M6S 
M12x30, plein 
fil

Screw M6S 
M12x30, full 
thread

Skruv M6S 
M12x30, 
helgängad

M6S M12x30 Hex head screw, full thread7302554

18 Mutter M6M 
M12

Écrou M6M 
M12

Nut M6M M12Mutter M6M 
M12

M6M M12 Hexagon nut7307265

18 Scheibe BRB 
13x24x2

Rondelle BRB 
13x24x2

Washer BRB 
13x24x2

Bricka BRB 
13x24x2

BRB 13x24x2 washer7302446

2 Schraube 
M6S M12x20, 
vollgewinde

Vis M6S 
M12x20, plein 
fil

Screw M6S 
M12x20, full 
thread

Skruv M6S 
M12x20, 
helgängad

M6S M12x20 Hex head screw, full thread7304847

2 Schutzschlauc
h

Gaine de 
protection

Cable 
protection 
hose

SkyddsslangCable protection hose PIST-12B7322678

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Sinter bronze bushing D12/16x20
732504

c/c ØA

12,5

L1

L2

L3

(9)

5

3

1

7

5

2

6
5

4

6

742404 742406 740946 740947 740948 740949

mm 800 1000 800 1000 800 1000

mm 12,5 (16,5) 12,5 (16,5) 16,5 16,5 20,5 20,5

LHB LHB AHB1.1-2 AHB1.1-2 AHB3 AHB3

*1 740938 740938 740938 740938 740939 740939

*2 740950 740951 740950 740951 740950 740951

mm 861,5 1050 861,5 1050 861,5 1050

*3 740954 740955 740954 740955 740954 740955

mm 845 1045 845 1045 845 1045

4 4 0 0 0 0

12 13 12 13 12 13

410 450 490

mm 515 555 595

 
mliftpneu100_suspensions

PH

PH

PH

PH

 
mliftpneu100_suspensions

R: spare part  S: wear part

Suspension

c/c

ØA

Fits trolley

Article nr.

Article nr.

Length L2

Article nr.

Length L3

Quantity N1

Weight uncut

Height PH

Length L1

74xxxx Pendulum 4x PH 410-490

# Article nr. Designation Quantity

1 *1 Pendulum 90-490 D=ØA L=L1 4

2 *2 Cross brace c/c=L2 4

3 *3 Threaded bar M12 L=L3 2

4 730255 Screw M6S M12x30, full thread 8

5 730726 Nut M6M M12 18

6 730244 Washer BRB 13x24x2 18

7 730484 Screw M6S M12x20, full thread 2

8 732267 Cable protection hose L=L3 2

9 732504 Bushing 12/16x20 N1



A-A

1Befestigung
MP80

Fixation MP80Bracket MP80Fäste MP80Verktygsfäste MP807314981

4Schraube
MC6S M8x30

Vis MC6S
M8x30

Screw MC6S
M8x30

Skruv MC6S
M8x30

MC6S M8x30 Hex socket head cap screw7313332

8Schraube
M6SZ M8x12

Vis M6SZ
M8x12

Screw M6SZ
M8x12

Skruv M6SZ
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302163

8MM8
Nutenstein
einfach

MM8 t-fente
écrou simple

MM8 t-slot nut
single

MM8
t-spårsmutter
enkel

MM8 t-slot nut single7301154

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

A A

Bracket MP80 complete
731500

11
0

110

13
0

130

9 (4x)

1

4
3

2

M16x1,5

15

45

731500

kg 2,5

20 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Sub-assemblies

R: spare part  S: wear part

731500 Tool adapter MP80

# Article nr. Designation Quantity

1 731498 Bracket MP80 1

2 731333 Screw MC6S M8x30 4

3 730216 Screw M6SZ M8x12 8

4 730115 MM8 t-slot nut single 8

3.4	 Tool adapters

Tool adapter

Weight



21

A-A

B-B
A

A

B B

1 Wellenlageran
ordnung

Unité de 
roulements

Shaft bearing 
assembly

LagringsenhetShaft bearing assembly7398571

1 Abdeckung, 
Teil 1/2

Couverture, 
pièce 1/2

Cover, part 1/2Kåpa, del 1/2Cover 4xD=8,5 part 17322532

1 Abdeckung, 
Teil 2/2

Couverture, 
pièce 2/2

Cover, part 2/2Kåpa, del 2/2Cover part 27322543

8 Schraube 
MC6S M6x8

Vis MC6S 
M6x8

Screw MC6S 
M6x8

Skruv MC6S 
M6x8

MC6S M6x8 Hex socket head cap screw7314864

1 DämpferAmortisseurDamperDämpareRubber damper 30/16-55 Shore L=657314925
2 Drehbegrenzer

 (2 Teile)
Limiteur de 
rotation (2 
pièces)

Rotation 
limiter (2 parts)

Rotationsbegr
änsare (2 
delar)

Rotation limiter (2 parts)7390736

4 Schraube 
MC6S M6x20

Vis MC6S 
M6x20

Screw MC6S 
M6x20

Skruv MC6S 
M6x20

MC6S M6x20 Hex socket head cap screw7302807

1 SchutzkappeCapuchon de 
protection

Protection capSkyddslockProtection cap D=1847314938

1 Schraube 
M6S M16x75, 
halbe Gewinde

Vis M6S 
M16x75, 
moitié fil

Screw M6S 
M16x75, half 
thread

Skruv M6S 
M16x75, 
delgängad

M6S M16x75 Hex head screw, half thread7314889

4 Stehbolzen 
M8x25

Goujon M8x25Stud bolt 
M8x25

Pinnbult 
M8x25

Stud DIN 835 M8x2574174410

6 Sicherungsmut
ter M8

Écrou de 
blocage M8

Locking nut 
M8

Låsmutter M8M8 Hexagon nut with torque part73011711

1 Schraubenhalt
er MP80

Support de vis 
MP80

Screw support 
MP80

Skruvhållare 
MP80

Screw support MP8074174212

2 Schraubenplatt
e

Plaque de visScrew plateSkruvbleckScrew plate74174313

1 Schraube 
M6S 
M16x1,5x80, 
feingewinde

Vis M6S 
M16x1,5x80, 
filetage fin

Screw M6S 
M16x1,5x80, 
fine thread

Skruv M6S 
M16x1,5x80, 
fingängad

M16x1,5x80 Hexagon head screw DIN 93174174114

1 Schiebe BRB 
17x30x3

Rondelle BRB 
17x30x3

Washer BRB 
17x30x3

Bricka BRB 
17x30x3

BRB 17x30x3 washer73044115

2 Schraube 
M6S M8x100, 
halbe Gewinde

Vis M6S 
M8x100, 
moitié fil

Screw M6S 
M8x100, half 
thread

Skruv M6S 
M8x100, 
delgängad

M6S M8x100 Hex head screw,  half thread73132316

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Rotation unit MP80
742400

82

120

M8x1,25 (12x)

Ø100

75

17
6

190Ø

20

30°

31

7

6

4

8

10

5

13

16 16

12
15

14

9

2

11

742400

kg 7,3

R: spare part  S: wear part

742400 Rotation unit MP80

# Article nr. Designation Quantity

1 739857 Shaft bearing assembly 1

2 732253 Cover, part 1/2 1

3 732254 Cover, part 2/2 1

4 731486 Screw MC6S M6x8 8

5 731492 Damper 1

6 739073 Rotation limiter (2 parts) 2

7 730280 Screw MC6S M6x20 4

8 731493 Protection cap 1

9 731488 Screw M6S M16x75, half thread 1

10 741744 Stud bolt M8x25 4

11 730117 Locking nut M8 6

12 741742 Screw support MP80 1

13 741743 Screw plate 2

14 741741 Screw M6S M16x1,5x80, fine thread 1

15 730441 Washer BRB 17x30x3 1

16 731323 Screw M6S M8x100, half thread 2

Tool adapter

Weight



A-A

B-B

A

A

B B

1Wellenlageran
ordnung

Unité de
roulements

Shaft bearing
assembly

LagringsenhetShaft bearing assembly7398571

1Abdeckung,
Teil 1/2

Couverture,
pièce 1/2

Cover, part 1/2Kåpa, del 1/2Cover 4xD=8,5 part 17322532

1Abdeckung,
Teil 2/2

Couverture,
pièce 2/2

Cover, part 2/2Kåpa, del 2/2Cover part 27322543

8Schraube
MC6S M6x8

Vis MC6S
M6x8

Screw MC6S
M6x8

Skruv MC6S
M6x8

MC6S M6x8 Hex socket head cap screw7314864

1DämpferAmortisseurDamperDämpareRubber damper 30/16-55 Shore L=657314925
2Drehbegrenzer

(2 Teile)
Limiteur de
rotation (2
pièces)

Rotation
limiter (2 parts)

Rotationsbegr
änsare (2
delar)

Rotation limiter (2 parts)7390736

4Schraube
MC6S M6x20

Vis MC6S
M6x20

Screw MC6S
M6x20

Skruv MC6S
M6x20

MC6S M6x20 Hex socket head cap screw7302807

1BremseinheitUnité de
freinage

Brake unitBromsenhetBrake unit 4CB2007314948

1Schraube
M6S M16x75,
halbe Gewinde

Vis M6S
M16x75,
moitié fil

Screw M6S
M16x75, half
thread

Skruv M6S
M16x75,
delgängad

M6S M16x75 Hex head screw, half thread7314889

4Stehbolzen
M8x25

Goujon M8x25Stud bolt
M8x25

Pinnbult
M8x25

Stud DIN 835 M8x2574174410

6Sicherungsmut
ter M8

Écrou de
blocage M8

Locking nut
M8

Låsmutter M8M8 Hexagon nut with torque part73011711

1Schraubenhalt
er MP80

Support de vis
MP80

Screw support
MP80

Skruvhållare
MP80

Screw support MP8074174212

2Schraubenplatt
e

Plaque de visScrew plateSkruvbleckScrew plate74174313

1Schraube
M6S
M16x1,5x80,
feingewinde

Vis M6S
M16x1,5x80,
filetage fin

Screw M6S
M16x1,5x80,
fine thread

Skruv M6S
M16x1,5x80,
fingängad

M16x1,5x80 Hexagon head screw DIN 93174174114

1Schiebe BRB
17x30x3

Rondelle BRB
17x30x3

Washer BRB
17x30x3

Bricka BRB
17x30x3

BRB 17x30x3 washer73044115

2Schraube
M6S M8x100,
halbe Gewinde

Vis M6S
M8x100,
moitié fil

Screw M6S
M8x100, half
thread

Skruv M6S
M8x100,
delgängad

M6S M8x100 Hex head screw, half thread73132316

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Rotation unit MP80 with brake
742401

82

120

Ø100

M8x1,25 (12x)

75

17
6

190Ø

20

30°

9

14

15 12

11
13

16

4

8

1 3

2

10

5

7

6

11

742401

kg 10,5

22 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Sub-assemblies

R: spare part  S: wear part

742401 Rotation unit MP80 with brake

# Article nr. Designation Quantity

1 739857 Shaft bearing assembly 1

2 732253 Cover, part 1/2 1

3 732254 Cover, part 2/2 1

4 731486 Screw MC6S M6x8 8

5 731492 Damper 1

6 739073 Rotation limiter (2 parts) 2

7 730280 Screw MC6S M6x20 4

8 731494 Brake unit 1

9 731488 Screw M6S M16x75, half thread 1

10 741744 Stud bolt M8x25 4

11 730117 Locking nut M8 6

12 741742 Screw support MP80 1

13 741743 Screw plate 2

14 741741 Screw M6S M16x1,5x80, fine thread 1

15 730441 Washer BRB 17x30x3 1

16 731323 Screw M6S M8x100, half thread 2

Tool adapter

Weight



23

A-A

A-A

1 Gedreht Welle 
mit Flansch

Arbre avec 
bride

Turned shaft 
with flange

Svarvad axel 
med fläns

Turned shaft with flange7398551

1 Kegelrollenlag
er

Roulement à 
rouleaux 
coniques

Conical roller 
bearing

Koniskt 
rullager

Conical roller bearing 32008 XM7314342

1 Kegelrollenlag
er

Roulement à 
rouleaux 
coniques

Conical roller 
bearing

Koniskt 
rullager

Conical roller bearing 30207 M7314363

1 DichtungJoint 
d'étanchéitié

SealingTätningNilos ring 32008 XAV7314354

1 DichtungJoint 
d'étanchéitié

SealingTätningNilos ring 30207 AV7314375

1 Wellenmutter 
KM 7

Écrou de 
serrage KM 7

Shaft nut KM 7Axelmutter 
KM 7

Shaft nut KM 7 (M35x1,5)7314396

1 Sicherungsble
ch MB 7

Manchon de 
serrage MB 7

Locking 
washer MB 7

Låsbricka MB 
7

Lock washer MB 77314387

1 Lagergehäuse 
mit Flansch

Logement des 
roulements 
avec bride

Bearing 
housing with 
flange

Lagerhus med 
fläns

Housing with flange7398548

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

B
A

A

Shaft bearing assembly
739857

1

8

2

5

6

4

3

7

R: spare part  S: wear part

739857 Shaft bearing assembly

# Article nr. Designation Quantity

1 739855 Turned shaft with flange 1

2 731434 Conical roller bearing 1

3 731436 Conical roller bearing 1

4 731435 Sealing 1

5 731437 Sealing 1

6 731439 Shaft nut KM 7 1

7 731438 Locking washer MB 7 1

8 739854 Bearing housing with flange 1



731505

kg 4,0

A

B-B

C

 A

B

B

C

2RBremssattel,
Unterbaugrupp
e

Étrier de frein,
sous-ensembl
e

Brake caliper,
sub-assy

Bromsok,
del-smst

Brake caliper-sub assembly7427091

2Schraube
MC6S M8x25

Vis MC6S
M8x25

Screw MC6S
M8x25

Skruv MC6S
M8x25

MC6S M8x25 Hex socket head cap screw7307272

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-47323733

2Schraube
MC6S M6x70

Vis MC6S
M6x70

Screw MC6S
M6x70

Skruv MC6S
M6x70

MC6S M6x70 Hex socket head cap screw7355014

1T-Steckverschr
aubung M5-4

Raccord
enfichable en
T M5-4

Push-in T
fitting M5-4

T-koppling,
instick M5-4

Push-in T-fitting QSMT-M5-47413615

1PassscheibeRondelle caleShim washerShimsbrickaSchims- brake unit7418986
2Sicherungsmut

ter M6
Écrou de
blocage M6

Locking nut
M6

Låsmutter M6M6 Hexagon nut with torque part7302737

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

elmechlift-monterad broms

2

1

5

3

7

4

6

31
2

742708 Bromsenhet

# Artikelnr. Benämning Antal

1 742709 Bromsok, del-smst R 2

2 730727 Skruv MC6S M8x25 2

3 732373 Vinkelkoppling, instick M5-4 1

4 735501 Skruv MC6S M6x70 2

5 741361 T-koppling, instick M5-4 1

6 741898 Shimsbricka 1

7 730273 Låsmutter M6 2

24 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Accessories

R: spare part  S: wear part

4. Accessories
4.1	 Rotation brake

Brake unit

Weight

742708 Brake unit

# Article nr. Designation Quantity

1 742709 Brake caliper, sub-assy R 2

2 730727 Screw MC6S M8x25 2

3 732373 Push-in L-fitting M5-4 1

4 735501 Screw MC6S M6x70 2

5 741361 Push-in T fitting M5-4 1

6 741898 Shim washer 1

7 730273 Locking nut M6 2



25

A

1 SchutzplattePlaque de 
protection

Protection 
plate

SkyddsplåtProtection plate, Manual pressure release7418443

1SDrosselrücksc
hlagventil mit 
Handentlüftun
g

Régleur de 
débit avec 
d'echappemen
t

Speed control 
valve with 
pressure 
release

Strypbackventi
l med 
tryckavlastning

Speed control valve w.pressure release 1/8"-87418072

4 Schraube 
MC6S M4x8

Vis MC6S 
M4x8

Screw MC6S 
M4x8

Skruv MC6S 
M4x8

MC6S M4x8 Hex socket head cap screw7302751

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

 

Manual pressure release kit 
741843

732715

3

1

2

R: spare part  S: wear part

•	 Optional kit for the pillar unit.

•	 Facilitates venting of Mechlift Pro prior to repair and 
maintenance work.

741843 Manual pressure release kit

# Article nr. Designation Quantity

1 730275 Screw MC6S M4x8 4

2 741807 Speed control valve with pressure release S 1

3 741844 Protection plate 1

4.2	 Manual pressure release



A

B

C

A

B

C

1Rohr Ø20
L=L1

Tube Ø20
L=L1

Tube Ø20
L=L1

Rör Ø20 L=L1Tube Ø20, stroke limiter7421341

1Untere
Halterung

Support
inférieur

Lower bracketNedre fästeBracket 1, stroke limiter Ø207421352

2SEinstellbare
Anschlag

Butée réglableAdjustable
stop

Justerbart
stopp

Adjustable stop, stroke limiter Ø207421363

2DämpferAmortisseurShock
absorber

DämpareShock absorber, stroke limiter Ø207421374

1FührungshalterSupport de
guide

Support for
guide

GuidehållareSupport for guide, stroke limiter Ø207421425

1FührungGuideGuideGuideGuide, stroke limiter Ø207421406
1Obere

Halterung
Support
supérieur

Upper bracketÖvre fästeBracket 2, stroke limiter Ø207421457

1Buchsengehäu
se

Logement de
douille

Bushing
housing

BussningshusBushing housing, stroke limiter Ø207421388

1Gleitlager
ohne Flansch
25/28-50

Palier lisse
sans bride
25/28-50

Slide bearing
25/28-50

Glidlager utan
fläns 25/28-50

Slide bearing without flange 25/28-507421469

2Wellenmutter
KM 4

Écrou de
serrage KM 4

Shaft nut KM 4Axelmutter
KM 4

Shaft nut KM 4 (M20x1)73103910

9Schraube
MC6S M6x20

Vis MC6S
M6x20

Screw MC6S
M6x20

Skruv MC6S
M6x20

MC6S M6x20 Hex socket head cap screw73028011

2Schraube
MC6S M5x20

Vis MC6S
M5x20

Screw MC6S
M5x20

Skruv MC6S
M5x20

MC6S M5x20 Hex socket head cap screw73557112

2Scheibe BRB
5,3x10x1

Rondelle BRB
5,3x10x1

Washer BRB
5,3x10x1

Bricka BRB
5,3x10x1

BRB 5,3x10x1 washer73030713

2Verlängerung
für
Schrankbefesti
gung

Extension
pour support
de cabinet

Cabinet
bracket
extender

Förlängning
till
pneumatikskåp
sfäste

Cabinet bracket extender74214714

6MM8
Nutenstein
einfach

MM8 t-fente
écrou simple

MM8 t-slot nut
single

MM8
t-spårsmutter
enkel

MM8 t-slot nut single73011515

6Schraube
MC6S M8x16

Vis MC6S
M8x16

Screw MC6S
M8x16

Skruv MC6S
M8x16

MC6S M8x16 Hex socket head cap screw73180016

4Schraube
M6SZ M8x10

Vis M6SZ
M8x10

Screw M6SZ
M8x10

Skruv M6SZ
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt73021517

2MM2x8
Nutenstein
doppelt c/c 80

MM2x8 t-fente
écrou double
c/c 80

MM2x8 t-slot
nut double c/c
80

MM2x8
t-spårsmutter
dubbel c/c 80

MM2x8 t-slot nut double c/c 80 L=100 mm73065918

2MM2x8
Nutenstein
doppelt c/c 40

MM2x8 t-fente
écrou double
c/c 40

MM2x8 t-slot
nut double c/c
40

MM2x8
t-spårsmutter
dubbel c/c 40

MM2x8 t-slot nut double c/c 40 L=60 mm73011619

4Schraube
M6SZ M8x12

Vis M6SZ
M8x12

Screw M6SZ
M8x12

Skruv M6SZ
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt73021620

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Stroke limiter
742131

742131

65

1

1213

17

19

15
16

2

7

3
11

4
11

89

10

1014

18
20

740965 740966 740967 740968 740969 740970

mm 500 750 1000 1250 1500 500-1500

mm 1100 1350 1600 1850 2100 SL+600

kg 4,1 4,4 4,7 5,1 5,5 3,5+3SL/2500

26 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Accessories

R: spare part  S: wear part

742131 Stroke limiter

# Article nr. Designation Quantity

1 742134 Tube Ø20 L=L1 1

2 742135 Lower bracket 1

3 742136 Adjustable stop S 2

4 742137 Shock  absorber 2

5 742142 Support for guide 1

6 742140 Guide 1

7 742145 Upper bracket 1

8 742138 Bushing housing 1

9 742146 Slide bearing 25/28-50 1

10 731039 Shaft nut KM 4 2

11 730280 Screw MC6S M6x20 9

12 735571 Screw MC6S M5x20 2

13 730307 Washer BRB 5,3x10x1 2

14 742147 Cabinet bracket extender 2

15 730115 MM8 t-slot nut single 6

16 731800 Screw MC6S M8x16 6

17 730215 Screw M6SZ M8x10 4

18 730659 MM2x8 t-slot nut double c/c 80 2

19 730116 MM2x8 t-slot nut double c/c 40 2

20 730216 Screw M6SZ M8x12 4

Adapted for 
pillar unit

Stroke SL

Length L1

Weight

4.3	 Stroke limiter



27

R: spare part  S: wear part

5.	 Pneumatic configurations

  Overview

5.1	 Pneumatics: 2-weight.................................................................................................. 28

5.2	 Pneumatics: 2-weight automotive................................................................................ 30

5.3	 Pneumatics: 2-weight with slow speed function........................................................... 32

5.4	 Pneumatics: 2-weight automotive with slow speed function......................................... 34

5.5	 Pneumatics: 3-weight.................................................................................................. 36

5.6	 Pneumatics: 3-weight automotive................................................................................ 38

5.7	 Pneumatics: 3-weight with slow speed function........................................................... 40

5.8	 Pneumatics: 3-weight automotive with slow speed function......................................... 42

5.9	 Pneumatics: pilot control.............................................................................................. 44

5.10	 Pneumatics: pilot control with slow speed function....................................................... 46

5.11	 Air preparation unit....................................................................................................... 48

5.12	 Control unit: Throttle handle......................................................................................... 49

5.13	 Control unit: Load cell (parallelogram)........................................................................... 50



1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

12-Gewicht,
vormontiert

2-poids,
prémonté

2-weight,
pre-mounted

2-vikt,
förmonterad

Pneu.cabinet, 2-w 70/100 kg, pre-mounted7413402

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPositPneumatic 2-w, Pro 70/100 kg
741330

1

2

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

1R3/2-Ventil
monostabil

Distributeur
3/2
monostable

3/2 valve
monostable

3/2-ventil
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

1BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
2Schraube

MF6S M5x12
Vis MF6S
M5x12

Screw MF6S
M5x12

Skruv MF6S
M5x12

MF6S M5x12 Hex socket countersunk screw7308206

2Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2Schraube
MC6S M3x10

Vis MC6S
M3x10

Screw MC6S
M3x10

Skruv MC6S
M3x10

MC6S M3x10 Hex socket head cap screw73367910

2RPräzisionsregl
er

Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø1274079915

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø1274134816

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

5Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

11L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237320

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134921

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135024

3L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135125

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135226

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135327

1T-Steckverschr
aubung Ø4

Raccord en T
Ø4

Push-in
T-fitting Ø4

T-koppling,
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180030

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1Anzeigeplatte
2-Gewicht

Panneau
2-poids

Sign plate
2-weight

Skyltplåt 2-viktSign for pneu. cabinet 2-weight74132632

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 2-w 70/100 kg, pre-mounted
741340

1

3

21

16

2019 239

18

31

30

14

17

15

27

25

46

10

11A 11B
28

1226 24

2 22

7

5

29

13

32

8

741330

741340

28 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.1	 Pneumatics: 2-weight

741330 2-weight

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741340 2-weight, pre-mounted 1

741340 2-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 1

5 741310 Bracket 1

6 730820 Screw MF6S M5x12 2

7 730528 Screw MC6S M4x10 2

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 2

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 5

19 739513 Push-in L-fitting G1/8”-4 11

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 1

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741326 Sign plate 2-weight 1



29

Position

3

11A

11B

741330

kg 4,3

100 kg

740427

11A  4

 9
12

13

 3

11B

R: spare part  S: wear part

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load

•	 Two different load levels can be handled by activating ”load 0” 
or ”load 1”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

Pneumatics

Weight



1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

12-Gewicht,
vormontiert

2-poids,
prémonté

2-weight,
pre-mounted

2-vikt,
förmonterad

Pneu.cabinet, 2-w 70/100 kg, pre-mounted7413402

1Automotive
2-Gewicht

Automotive
2-poids

Automotive
2-weight

Automotive
2-vikt

Automotive 2-w 70/100 kg7413433

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneumatic 2-w automotive, Pro 70/100 kg
741331

1

2

3

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

1R3/2-Ventil
monostabil

Distributeur
3/2
monostable

3/2 valve
monostable

3/2-ventil
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

1BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
2Schraube

MF6S M5x12
Vis MF6S
M5x12

Screw MF6S
M5x12

Skruv MF6S
M5x12

MF6S M5x12 Hex socket countersunk screw7308206

2Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2Schraube
MC6S M3x10

Vis MC6S
M3x10

Screw MC6S
M3x10

Skruv MC6S
M3x10

MC6S M3x10 Hex socket head cap screw73367910

2RPräzisionsregl
er

Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø1274079915

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø1274134816

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

5Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

11L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237320

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134921

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135024

3L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135125

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135226

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135327

1T-Steckverschr
aubung Ø4

Raccord en T
Ø4

Push-in
T-fitting Ø4

T-koppling,
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180030

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1Anzeigeplatte
2-Gewicht

Panneau
2-poids

Sign plate
2-weight

Skyltplåt 2-viktSign for pneu. cabinet 2-weight74132632

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 2-w 70/100 kg, pre-mounted
741340

1

3

21

16

2019 239

18

31

30

14

17

15

27

25

46

10

11A 11B
28

1226 24

2 22

7

5

29

13

32

8

1BefestigungÉquerreBracketFästeBracket for double SYA74134540
1R5/2-Ventil,

bistabil
Distributeur
5/2, bistable

5/2 valve,
bistable

5/2-ventil,
bistabil

5/2 valve bistabil, SYA 5220-01F, 1/8"74135941

2Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw73052842

3L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951343

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237345

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Automotive 2-w 70/100 kg
741343

40
42

45

41

43

741331

741340

741343

30 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

5.2	 Pneumatics: 2-weight automotive

741343 Automotive 2-weight

# Article nr. Designation Quantity

40 741345 Bracket 1

41 741359 5/2 valve, bistable R 1

42 730528 Screw MC6S M4x10 2

43 739513 Push-in L-fitting G1/8”-4 3

45 732373 Push-in L-fitting M5-4 2

741331 2-weight AM

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741340 2-weight, pre-mounted 1

3 741343 Automotive 2-weight 1

741340 2-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 1

5 741310 Bracket 1

6 730820 Screw MF6S M5x12 2

7 730528 Screw MC6S M4x10 2

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 2

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 5

19 739513 Push-in L-fitting G1/8”-4 11

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 1

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741326 Sign plate 2-weight 1



31

Position

3

11A

11B

41

741331

kg 4,4

100 kg

740427

11A  4

41

 9
12

13

 3

11B

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load

Bistable valve / Load switch

•	 Two different load levels can be handled by activating ”load 0” 
or ”load 1”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

•	 The load is switched by a bistable valve, ie. load alternation 
is done by impulse signals.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1



1 Pneumatikschr
ank

Coffret 
pneumatique

Pneumatic 
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

1 2-Gewicht, 
vormontiert

2-poids, 
prémonté

2-weight, 
pre-mounted

2-vikt, 
förmonterad

Pneu.cabinet, 2-w 70/100 kg, pre-mounted7413402

1 Langsam 
Absenk-Funkti
on

Fonction lente 
descente

Slow speed 
function

SänkfunktionSlow speed down 70/100 kg7413233

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneumatic 2-w incl. slow , Pro 70/100 kg
741332

1

2

3

1 MontageplattePlaque de 
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1 BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

1R3/2-Ventil 
monostabil

Distributeur 
3/2 
monostable

3/2 valve 
monostable

3/2-ventil 
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

1 BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
2 Schraube 

MF6S M5x12
Vis MF6S 
M5x12

Screw MF6S 
M5x12

Skruv MF6S 
M5x12

MF6S M5x12 Hex socket countersunk screw 7308206

2 Schraube 
MC6S M4x10

Vis MC6S 
M4x10

Screw MC6S 
M4x10

Skruv MC6S 
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1 BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure 

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2 Schraube 
MC6S M3x10

Vis MC6S 
M3x10

Screw MC6S 
M3x10

Skruv MC6S 
M3x10

MC6S M3x10 Hex socket head cap screw73367910

2RPräzisionsregl
er

Régulateur de 
précision

Precision 
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1 Steckverteilerl
eiste

Barrette 
terminale 
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet 
anti-retour

Non-return 
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1 Schott-Steckve
rbindung 12-12

Traversée de 
cloison 12-12

Push-in 
connector 
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1 L-Steckverschr
aubung, 
weiblich Ø12

Raccord 
coudé femelle 
Ø12

L-fitting 
female Ø12

Vinkelkoppling,
 hona Ø12

Universal female elbow Ø1274079915

1 L-Steckverschr
aubung Ø12

Raccord 
coudé Ø12

Push-in 
L-fitting Ø12

Vinkelkopping,
 instick Ø12

Push-in L fitting Ø1274134816

1 Schott-Steckve
rbindung 8-8

Traversée de 
cloison 8-8

Push-in 
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

5 Schott-Steckve
rbindung 4-4

Traversée de 
cloison 4-4

Push-in 
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

11 L-Steckverschr
aubung 
G1/8"-4

Raccord 
coudé G1/8"-4

Push-in 
L-fitting 
G1/8"-4

Vinkelkoppling,
 instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1 L-Steckverschr
aubung M5-4

Raccord 
coudé M5-4

Push-in 
L-fitting M5-4

Vinkelkoppling,
 instick M5-4

Push-in L-fitting QSML-M5-473237320

1 Gerade 
Steckverbindu
ng Ø12

Raccord droit 
Ø12

Straight 
push-in fitting 
Ø12

Rak koppling, 
instick Ø12

Straight push-in fitting74134921

2 Schraube 
MC6S M6x10

Vis MC6S 
M6x10

Screw MC6S 
M6x10

Skruv MC6S 
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2 Schraube 
MC6S M4x25

Vis MC6S 
M4x25

Screw MC6S 
M4x25

Skruv MC6S 
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3 Blindstopfen 
Ø8

Bouchon Ø8Blanking plug 
Ø8

Plugg, instick 
Ø8

Blanking plugg Ø874135024

3 L-Steckverschr
aubung Ø8-4

Raccord 
coudé Ø8-4

Push-in 
L-fitting Ø8-4

Vinkelkoppling,
 instick Ø8-4

Push-in L fitting74135125

1 L-Steckverschr
aubung Ø8-8

Raccord 
coudé Ø8-8

Push-in 
L-fitting Ø8-8

Vinkelkoppling,
 instick Ø8-8

Push-in L fitting74135226

1 Gerade 
Steckverbindu
ng Ø12-8

Raccord droit 
Ø12-8

Straight 
push-in fitting 
Ø12-8

Rak koppling, 
instick Ø12-8

Straight Push-in fitting74135327

1 T-Steckverschr
aubung Ø4

Raccord en T 
Ø4

Push-in 
T-fitting Ø4

T-koppling, 
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1 Gerade 

Steckverbindu
ng G3/8"-12

Raccord droit 
G3/8"-12

Straight 
push-in fitting 
G3/8"-12

Rak koppling 
G3/8"-12

Straight connector 3/8" INV  D=1274180030

1 Adapter 
1/2"-3/8"

Adapteur 
1/2"-3/8"

Adapter 
1/2"-3/8"

Adapter 
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1 Anzeigeplatte 
2-Gewicht

Panneau 
2-poids

Sign plate 
2-weight

Skyltplåt 2-viktSign for pneu. cabinet 2-weight74132632

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 2-w 70/100 kg, pre-mounted
741340

1

3

21

16

2019 239

18

31

30

14

17

15

27

25

46

10

11A 11B
28

1226 24

2 22

7

5

29

13

32

8

1 BefestigungÉquerreBracketFästeBracket for VPA542 foot mounted74136050
1R3/2-Ventil NGDistributeur 

3/2 NF
3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955151

1 L-Steckverschr
aubung Ø12

Raccord 
coudé Ø12

Push-in 
L-fitting Ø12

Vinkelkoppling,
 instick Ø12

Push-in L fitting Ø1274135652

1 Winkelverschr
aubung 
Ø12-45°

Raccord 
coudé Ø12-45°

Push-in elbow 
fitting Ø12-45°

Vinkelkoppling,
 instick 
Ø12-45°

Push-in elbow fitting Ø12-45°74135753

2 Schraube 
MC6S M5x10

Vis MC6S 
M5x10

Screw MC6S 
M5x10

Skruv MC6S 
M5x10

MC6S M5x10 Hex socket head cap screw73030654

1 L-Steckverschr
aubung 
G1/8"-4

Raccord 
coudé G1/8"-4

Push-in 
L-fitting 
G1/8"-4

Vinkelkoppling,
 instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951355

1RDrosselschalld
ämpfer 3/8"

Réducteur 
d'échappemen
t silencieux 
3/8"

Metering 
valve with 
silencer 3/8"

Strypljuddämp
are 3/8"

Throttle silencer 3/8"74135856

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Slow speed down 70/100 kg
741323

54

53
51

56

52

50

55

741332

741340

741323

32 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.3	 Pneumatics: 2-weight with slow speed function

741323 Slow speed function

# Article nr. Designation Quantity

50 741360 Bracket 1

51 739551 3/2 valve NC R 1

52 741356 Push-in L-fitting Ø12 1

53 741357 Push-in elbow fitting Ø12-45° 1

54 730306 Screw MC6S M5x10 2

55 739513 Push-in L-fitting G1/8”-4 1

56 741358 Metering valve with silencer 3/8” R 1

741332 2-weight slow speed function

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741340 2-weight, pre-mounted 1

3 741323 Slow speed function 1

741340 2-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 1

5 741310 Bracket 1

6 730820 Screw MF6S M5x12 2

7 730528 Screw MC6S M4x10 2

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 2

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 5

19 739513 Push-in L-fitting G1/8”-4 11

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 1

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741326 Sign plate 2-weight 1



33

Position

3

11A

11B

51

741332

kg 5,6

100 kg

740427

11A  4

 9
12

13

 3

51

56

11B

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load

3/2 valve / Slow speed function

•	 Two different load levels can be handled by activating ”load 0” 
or ”load 1”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

•	 The system is equipped with lowering function for a 
controlled lowering. Functional conditions are configured by 
the customer, and depend on the specific application.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1



1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

12-Gewicht,
vormontiert

2-poids,
prémonté

2-weight,
pre-mounted

2-vikt,
förmonterad

Pneu.cabinet, 2-w 70/100 kg, pre-mounted7413402

1Automotive
2-Gewicht

Automotive
2-poids

Automotive
2-weight

Automotive
2-vikt

Automotive 2-w 70/100 kg7413433

1Langsam
Absenk-Funkti
on

Fonction lente
descente

Slow speed
function

SänkfunktionSlow speed down 70/100 kg7413234

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu 2-w auto incl. slow , Pro 70/100 kg
741333

1

2

4

3

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

1R3/2-Ventil
monostabil

Distributeur
3/2
monostable

3/2 valve
monostable

3/2-ventil
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

1BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
2Schraube

MF6S M5x12
Vis MF6S
M5x12

Screw MF6S
M5x12

Skruv MF6S
M5x12

MF6S M5x12 Hex socket countersunk screw7308206

2Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2Schraube
MC6S M3x10

Vis MC6S
M3x10

Screw MC6S
M3x10

Skruv MC6S
M3x10

MC6S M3x10 Hex socket head cap screw73367910

2RPräzisionsregl
er

Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø1274079915

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø1274134816

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

5Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

11L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237320

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134921

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135024

3L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135125

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135226

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135327

1T-Steckverschr
aubung Ø4

Raccord en T
Ø4

Push-in
T-fitting Ø4

T-koppling,
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180030

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1Anzeigeplatte
2-Gewicht

Panneau
2-poids

Sign plate
2-weight

Skyltplåt 2-viktSign for pneu. cabinet 2-weight74132632

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 2-w 70/100 kg, pre-mounted
741340

1

3

21

16

2019 239

18

31

30

14

17

15

27

25

46

10

11A 11B
28

1226 24

2 22

7

5

29

13

32

8

1BefestigungÉquerreBracketFästeBracket for VPA542 foot mounted74136050
1R3/2-Ventil NGDistributeur

3/2 NF
3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955151

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkoppling,
instick Ø12

Push-in L fitting Ø1274135652

1Winkelverschr
aubung
Ø12-45°

Raccord
coudé Ø12-45°

Push-in elbow
fitting Ø12-45°

Vinkelkoppling,
instick
Ø12-45°

Push-in elbow fitting Ø12-45°74135753

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw73030654

1L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951355

1RDrosselschalld
ämpfer 3/8"

Réducteur
d'échappemen
t silencieux
3/8"

Metering
valve with
silencer 3/8"

Strypljuddämp
are 3/8"

Throttle silencer 3/8"74135856

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Slow speed down 70/100 kg
741323

54

53
51

56

52

50

55

1BefestigungÉquerreBracketFästeBracket for double SYA74134540
1R5/2-Ventil,

bistabil
Distributeur
5/2, bistable

5/2 valve,
bistable

5/2-ventil,
bistabil

5/2 valve bistabil, SYA 5220-01F, 1/8"74135941

2Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw73052842

3L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951343

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237345

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Automotive 2-w 70/100 kg
741343

40
42

45

41

43

741333

741340

741323741343

34 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.4	 Pneumatics: 2-weight automotive with slow speed function

741333 2-weight AM slow speed function

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741340 2-weight, pre-mounted 1

3 741343 Automotive 2-weight 1

4 741323 Slow speed function 1

741340 2-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 1

5 741310 Bracket 1

6 730820 Screw MF6S M5x12 2

7 730528 Screw MC6S M4x10 2

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 2

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 5

19 739513 Push-in L-fitting G1/8”-4 11

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 1

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741326 Sign plate 2-weight 1

741323 Slow speed function

# Article nr. Designation Quantity

50 741360 Bracket 1

51 739551 3/2 valve NC R 1

52 741356 Push-in L-fitting Ø12 1

53 741357 Push-in elbow fitting Ø12-45° 1

54 730306 Screw MC6S M5x10 2

55 739513 Push-in L-fitting G1/8”-4 1

56 741358 Metering valve with silencer 3/8” R 1

741343 Automotive 2-weight

# Article nr. Designation Quantity

40 741345 Bracket 1

41 741359 5/2 valve, bistable R 1

42 730528 Screw MC6S M4x10 2

43 739513 Push-in L-fitting G1/8”-4 3

45 732373 Push-in L-fitting M5-4 2



35

Position

3

11A

11B

41

51

741333

kg 5,7

100 kg

740427

11A  4

 9
12

13

 3

51

56

11B

41

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load

Bistable valve / Load switch

3/2 valve / Slow speed function

•	 Two different load levels can be handled by activating ”load 0” 
or ”load 1”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

•	 The load is switched by a bistable valve, ie. load alternation 
is done by impulse signals.

•	 The system is equipped with lowering function for a 
controlled lowering. Functional conditions are configured by 
the customer, and depend on the specific application.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1



1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

13-Gewicht,
vormontiert

3-poids,
prémonté

3-weight,
pre-mounted

3-vikt,
förmonterad

Pneu.cabinet, 3-w 70/100 kg, pre-mounted7413412

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu 3-w, Pro 70/100 kg
741334

1

2

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

2R3/2-Ventil
monostabil

Distributeur
3/2
monostable

3/2 valve
monostable

3/2-ventil
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

2BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
4Schraube

MF6S M5x12
Vis MF6S
M5x12

Screw MF6S
M5x12

Skruv MF6S
M5x12

MF6S M5x12 Hex socket countersunk screw7308206

4Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2Schraube
MC6S M3x10

Vis MC6S
M3x10

Screw MC6S
M3x10

Skruv MC6S
M3x10

MC6S M3x10 Hex socket head cap screw73367910

3RPräzisionsregl
er

Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø1274079915

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø1274134816

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

6Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

17L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237320

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134921

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135024

3L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135125

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135226

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135327

2T-Steckverschr
aubung Ø4

Raccord en T
Ø4

Push-in
T-fitting Ø4

T-koppling,
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180030

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1Anzeigeplatte
3-Gewicht

Panneau
3-poids

Sign plate
3-weight

Skyltplåt 3-viktSign for pneu. cabinet 3-weight74132732

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 3-w 70/100 kg, pre-mounted
741341

1

3

21

16

2019 239

18

14

17

15

27

25

4A6

10

11A 11B
28

1226 24

2 22

7

5

29

13

11C

31

4B6

32

30

8

741334

741341

36 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.5	 Pneumatics: 3-weight

741341 3-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 2

5 741310 Bracket 2

6 730820 Screw MF6S M5x12 4

7 730528 Screw MC6S M4x10 4

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 3

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 6

19 739513 Push-in L-fitting G1/8”-4 17

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 2

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741327 Sign plate 3-weight 1

741334 3-weight

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741341 3-weight, pre-mounted 1



37

Position

3

11A

11B

11C

741334

kg 5,3

100 kg

740427

11A 4A 4B

 9
12

13

 3

11B

11C

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load 1

Precision regulator / With load 2

•	 Three different load levels can be handled by activating 
”load 0”, ”load 1” or ”load 2”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1



1BefestigungÉquerreBracketFästeBracket for double SYA74134540
2R5/2-Ventil,

bistabil
Distributeur
5/2, bistable

5/2 valve,
bistable

5/2-ventil,
bistabil

5/2 valve bistabil, SYA 5220-01F, 1/8"74135941

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection73266942

2Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw73052843

5L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in L
fitting G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951344

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237345

1Plug 1/8",
Sechskant

Bouchon 1/8,
à six pans

Plug 1/8", hex
socket

Plugg 1/8",
insex

Plug 1/8" hex socket grip, o-ring73471546

2Y-Steckversch
raubung Ø4

Raccord en Y
Ø4

Push-in
Y-fitting Ø4

Y-koppling,
instick Ø4

Push-in Y fitting QSMY-473925947

2T-Steckverschr
aubung M5-4

Raccord en T
M5-4

Push-in
T-fitting M5-4

T-koppling,
instick M5-4

Push-in T fitting QSMTL-M5-473928748

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Automotive 3-w 70/100 kg
741322

40
43

44

41B

48 46

45

47

42

41A

1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

13-Gewicht,
vormontiert

3-poids,
prémonté

3-weight,
pre-mounted

3-vikt,
förmonterad

Pneu.cabinet, 3-w 70/100 kg, pre-mounted7413412

1Automotive
3-Gewicht

Automotive
3-poids

Automotive
3-weight

Automotive
3-vikt

Automotive 3-w 70/100 kg7413223

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu 3-w automotive, Pro 70/100 kg
741335

1

2

3

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

2R3/2-Ventil
monostabil

Distributeur
3/2
monostable

3/2 valve
monostable

3/2-ventil
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

2BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
4Schraube

MF6S M5x12
Vis MF6S
M5x12

Screw MF6S
M5x12

Skruv MF6S
M5x12

MF6S M5x12 Hex socket countersunk screw7308206

4Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2Schraube
MC6S M3x10

Vis MC6S
M3x10

Screw MC6S
M3x10

Skruv MC6S
M3x10

MC6S M3x10 Hex socket head cap screw73367910

3RPräzisionsregl
er

Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø1274079915

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø1274134816

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

6Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

17L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237320

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134921

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135024

3L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135125

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135226

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135327

2T-Steckverschr
aubung Ø4

Raccord en T
Ø4

Push-in
T-fitting Ø4

T-koppling,
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180030

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1Anzeigeplatte
3-Gewicht

Panneau
3-poids

Sign plate
3-weight

Skyltplåt 3-viktSign for pneu. cabinet 3-weight74132732

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 3-w 70/100 kg, pre-mounted
741341

1

3

21

16

2019 239

18

14

17

15

27

25

4A6

10

11A 11B
28

1226 24

2 22

7

5

29

13

11C

31

4B6

32

30

8

741335

741341

741322

38 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.6	 Pneumatics: 3-weight automotive

741335 3-weight AM

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741341 3-weight, pre-mounted 1

3 741322 Automotive 3-weight 1

741322 Automotive 3-weight

# Article nr. Designation Quantity

40 741345 Bracket 1

41 741359 5/2 valve, bistable R 2

42 732669 OR gate R 1

43 730528 Screw MC6S M4x10 2

44 739513 Push-in L fitting G1/8”-4 5

45 732373 Push-in L-fitting M5-4 2

46 734715 Plug 1/8”, hex socket 1

47 739259 Push-in Y-fitting Ø4 2

48 739287 Push-in T-fitting M5-4 2

741341 3-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 2

5 741310 Bracket 2

6 730820 Screw MF6S M5x12 4

7 730528 Screw MC6S M4x10 4

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 3

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 6

19 739513 Push-in L-fitting G1/8”-4 17

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 2

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741327 Sign plate 3-weight 1



39

Position

3

11A

11B

11C

41A

41B

741335

kg 5,6

100 kg

740427

11A 4A 4B

 9
12

13

 3

11B

11C

41B41A

42

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load 1

Precision regulator / With load 2

Bistable valve / Load switch load 2

Bistable valve / Load switch load 1

•	 Three different load levels can be handled by activating 
”load 0”, ”load 1” or ”load 2”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

•	 The load is switched by bistable valves, ie. load alternation is 
done by impulse signals.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1



1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

13-Gewicht,
vormontiert

3-poids,
prémonté

3-weight,
pre-mounted

3-vikt,
förmonterad

Pneu.cabinet, 3-w 70/100 kg, pre-mounted7413412

1Langsam
Absenk-Funkti
on

Fonction lente
descente

Slow speed
function

SänkfunktionSlow speed down 70/100 kg7413233

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu 3-w incl. slow func, Pro 70/100 kg
741336

1

2

3

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

2R3/2-Ventil
monostabil

Distributeur
3/2
monostable

3/2 valve
monostable

3/2-ventil
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

2BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
4Schraube

MF6S M5x12
Vis MF6S
M5x12

Screw MF6S
M5x12

Skruv MF6S
M5x12

MF6S M5x12 Hex socket countersunk screw7308206

4Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2Schraube
MC6S M3x10

Vis MC6S
M3x10

Screw MC6S
M3x10

Skruv MC6S
M3x10

MC6S M3x10 Hex socket head cap screw73367910

3RPräzisionsregl
er

Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø1274079915

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø1274134816

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

6Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

17L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237320

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134921

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135024

3L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135125

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135226

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135327

2T-Steckverschr
aubung Ø4

Raccord en T
Ø4

Push-in
T-fitting Ø4

T-koppling,
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180030

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1Anzeigeplatte
3-Gewicht

Panneau
3-poids

Sign plate
3-weight

Skyltplåt 3-viktSign for pneu. cabinet 3-weight74132732

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 3-w 70/100 kg, pre-mounted
741341

1

3

21

16

2019 239

18

14

17

15

27

25

4A6

10

11A 11B
28

1226 24

2 22

7

5

29

13

11C

31

4B6

32

30

8

1BefestigungÉquerreBracketFästeBracket for VPA542 foot mounted74136050
1R3/2-Ventil NGDistributeur

3/2 NF
3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955151

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkoppling,
instick Ø12

Push-in L fitting Ø1274135652

1Winkelverschr
aubung
Ø12-45°

Raccord
coudé Ø12-45°

Push-in elbow
fitting Ø12-45°

Vinkelkoppling,
instick
Ø12-45°

Push-in elbow fitting Ø12-45°74135753

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw73030654

1L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951355

1RDrosselschalld
ämpfer 3/8"

Réducteur
d'échappemen
t silencieux
3/8"

Metering
valve with
silencer 3/8"

Strypljuddämp
are 3/8"

Throttle silencer 3/8"74135856

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Slow speed down 70/100 kg
741323

54

53
51

56

52

50

55

741336

741341

741323

40 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.7	 Pneumatics: 3-weight with slow speed function

741336 3-weight slow speed function

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741341 3-weight, pre-mounted 1

3 741323 Slow speed function 1

741323 Slow speed function

# Article nr. Designation Quantity

50 741360 Bracket 1

51 739551 3/2 valve NC R 1

52 741356 Push-in L-fitting Ø12 1

53 741357 Push-in elbow fitting Ø12-45° 1

54 730306 Screw MC6S M5x10 2

55 739513 Push-in L-fitting G1/8”-4 1

56 741358 Metering valve with silencer 3/8” R 1

741341 3-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 2

5 741310 Bracket 2

6 730820 Screw MF6S M5x12 4

7 730528 Screw MC6S M4x10 4

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 3

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 6

19 739513 Push-in L-fitting G1/8”-4 17

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 2

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741327 Sign plate 3-weight 1



41

Position

3

11A

11B

11C

51

741336

kg 6,6

100 kg

740427

11A

 9
12

13

 3

51

56

11B

11C

4A 4B

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load 1

Precision regulator / With load 2

3/2 valve / Slow speed function

•	 Three different load levels can be handled by activating 
”load 0”, ”load 1” or ”load 2”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

•	 The system is equipped with lowering function for a 
controlled lowering. Functional conditions are configured by 
the customer, and depend on the specific application.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1



1BefestigungÉquerreBracketFästeBracket for VPA542 foot mounted74136050
1R3/2-Ventil NGDistributeur

3/2 NF
3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955151

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkoppling,
instick Ø12

Push-in L fitting Ø1274135652

1Winkelverschr
aubung
Ø12-45°

Raccord
coudé Ø12-45°

Push-in elbow
fitting Ø12-45°

Vinkelkoppling,
instick
Ø12-45°

Push-in elbow fitting Ø12-45°74135753

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw73030654

1L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951355

1RDrosselschalld
ämpfer 3/8"

Réducteur
d'échappemen
t silencieux
3/8"

Metering
valve with
silencer 3/8"

Strypljuddämp
are 3/8"

Throttle silencer 3/8"74135856

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Slow speed down 70/100 kg
741323

54

53
51

56

52

50

55

1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

13-Gewicht,
vormontiert

3-poids,
prémonté

3-weight,
pre-mounted

3-vikt,
förmonterad

Pneu.cabinet, 3-w 70/100 kg, pre-mounted7413412

1Automotive
3-Gewicht

Automotive
3-poids

Automotive
3-weight

Automotive
3-vikt

Automotive 3-w 70/100 kg7413223

1Langsam
Absenk-Funkti
on

Fonction lente
descente

Slow speed
function

SänkfunktionSlow speed down 70/100 kg7413234

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu 3-w auto. incl. slow, Pro 70/100 kg
741337

1

2

4

3

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

2R3/2-Ventil
monostabil

Distributeur
3/2
monostable

3/2 valve
monostable

3/2-ventil
monostabil

3/2 valve monostabile 1/8" VTA301-01-F7381254

2BefestigungÉquerreBracketFästeMounting plate for VTA 3017413105
4Schraube

MF6S M5x12
Vis MF6S
M5x12

Screw MF6S
M5x12

Skruv MF6S
M5x12

MF6S M5x12 Hex socket countersunk screw7308206

4Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw7305287

1BefestigungÉquerreBracketFästePlate for regulators, Mechline 507397768
1RDruckwächterPressostatPressure

guard
TryckvaktPressure guard LC-3-1/8 + UV7395539

2Schraube
MC6S M3x10

Vis MC6S
M3x10

Screw MC6S
M3x10

Skruv MC6S
M3x10

MC6S M3x10 Hex socket head cap screw73367910

3RPräzisionsregl
er

Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR 1020-F0173812411

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-673959212

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S73959713

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector74079814

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø1274079915

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø1274134816

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927217

6Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927018

17L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951319

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237320

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134921

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133122

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559523

3Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135024

3L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135125

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135226

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135327

2T-Steckverschr
aubung Ø4

Raccord en T
Ø4

Push-in
T-fitting Ø4

T-koppling,
instick Ø4

Push-in T-fitting QSMT-474135528

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139029
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180030

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174931

1Anzeigeplatte
3-Gewicht

Panneau
3-poids

Sign plate
3-weight

Skyltplåt 3-viktSign for pneu. cabinet 3-weight74132732

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, 3-w 70/100 kg, pre-mounted
741341

1

3

21

16

2019 239

18

14

17

15

27

25

4A6

10

11A 11B
28

1226 24

2 22

7

5

29

13

11C

31

4B6

32

30

8

1BefestigungÉquerreBracketFästeBracket for double SYA74134540
2R5/2-Ventil,

bistabil
Distributeur
5/2, bistable

5/2 valve,
bistable

5/2-ventil,
bistabil

5/2 valve bistabil, SYA 5220-01F, 1/8"74135941

1RODER-Elemen
t

Élément OUOR gateELLER-eleme
nt

OR gate OS-PK-3, 3 mm hose connection73266942

2Schraube
MC6S M4x10

Vis MC6S
M4x10

Screw MC6S
M4x10

Skruv MC6S
M4x10

MC6S M4x10 Hex socket head cap screw73052843

5L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in L
fitting G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951344

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237345

1Plug 1/8",
Sechskant

Bouchon 1/8,
à six pans

Plug 1/8", hex
socket

Plugg 1/8",
insex

Plug 1/8" hex socket grip, o-ring73471546

2Y-Steckversch
raubung Ø4

Raccord en Y
Ø4

Push-in
Y-fitting Ø4

Y-koppling,
instick Ø4

Push-in Y fitting QSMY-473925947

2T-Steckverschr
aubung M5-4

Raccord en T
M5-4

Push-in
T-fitting M5-4

T-koppling,
instick M5-4

Push-in T fitting QSMTL-M5-473928748

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Automotive 3-w 70/100 kg
741322

40
43

44

41B

48 46

45

47

42

41A

741337

741341

741322 741323

42 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.8	 Pneumatics: 3-weight automotive with slow speed function

741337 3-weight AM slow speed function

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741341 3-weight, pre-mounted 1

3 741322 Automotive 3-weight 1

4 741323 Slow speed function 1

741341 3-weight, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 2

5 741310 Bracket 2

6 730820 Screw MF6S M5x12 4

7 730528 Screw MC6S M4x10 4

8 739776 Bracket 1

9 739553 Pressure guard R 1

10 733679 Screw MC6S M3x10 2

11 738124 Precision regulator R 3

12 739592 Manifold fitting 1

13 739597 Non-return valve R 1

14 740798 Push-in connector 12-12 1

15 740799 L-fitting female Ø12 1

16 741348 Push-in L-fitting Ø12 1

17 739272 Push-in connector 8-8 1

18 739270 Push-in connector 4-4 6

19 739513 Push-in L-fitting G1/8”-4 17

20 732373 Push-in L-fitting M5-4 1

21 741349 Straight push-in fitting Ø12 1

22 731331 Screw MC6S M6x10 2

23 735595 Screw MC6S M4x25 2

24 741350 Blanking plug Ø8 3

25 741351 Push-in L-fitting Ø8-4 3

26 741352 Push-in L-fitting Ø8-8 1

27 741353 Straight push-in fitting Ø12-8 1

28 741355 Push-in T-fitting Ø4 2

29 741390 Air filter S 1

30 741800 Straight push-in fitting G3/8”-12 1

31 741749 Adapter 1/2”-3/8” 1

32 741327 Sign plate 3-weight 1

741323 Slow speed function

# Article nr. Designation Quantity

50 741360 Bracket 1

51 739551 3/2 valve NC R 1

52 741356 Push-in L-fitting Ø12 1

53 741357 Push-in elbow fitting Ø12-45° 1

54 730306 Screw MC6S M5x10 2

55 739513 Push-in L-fitting G1/8”-4 1

56 741358 Metering valve with silencer 3/8” R 1

741322 Automotive 3-weight

# Article nr. Designation Quantity

40 741345 Bracket 1

41 741359 5/2 valve, bistable R 2

42 732669 OR gate R 1

43 730528 Screw MC6S M4x10 2

44 739513 Push-in L fitting G1/8”-4 5

45 732373 Push-in L-fitting M5-4 2

46 734715 Plug 1/8”, hex socket 1

47 739259 Push-in Y-fitting Ø4 2

48 739287 Push-in T-fitting M5-4 2



43

Position

3

11A

11B

11C

41A

41B

51

741337

kg 6,8

100 kg

740427

11A

 9
12

13

 3

51

56

11B

11C

41B41A

42

4A 4B

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

Precision regulator / Without load

Precision regulator / With load 1

Precision regulator / With load 2

Bistable valve / Load switch load 2

Bistable valve / Load switch load 1

3/2 valve / Slow speed function

•	 Three different load levels can be handled by activating 
”load 0”, ”load 1” or ”load 2”.

•	 The first load level (”load 0”) is adjusted for counterbalancing 
the mobile part of the lifter incl. gripper tool.

•	 The load is switched by a bistable valve, ie. load alternation 
is done by impulse signals.

•	 The system is equipped with lowering function for a 
controlled lowering. Functional conditions are configured by 
the customer, and depend on the specific application.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Load switch load 1



1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

1Pilotgesteuert,
vormontiert

Piloté,
pré-monté

Pilot control,
pre-mounted

Pilotstyrd,
förmonterad

Pneu.cabinet, bal 70/100 kg, pre-mounted7413422

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneumatics balanced, Pro 70/100 kg
741338

1

2
1MontageplattePlaque de

montage
Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

1RDruckwächterPressostatPressure
guard

TryckvaktPressure guard LC-3-1/8 + UV7395534

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-67395925

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S7395976

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector7407987

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø127407998

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø127413489

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927210

3Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927011

3L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951312

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237313

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134914

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133115

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559516

4Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135017

2L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135118

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135219

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135320

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139021
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180022

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174923

1Anzeigeplatte,
pilotgesteuert

Panneau,
piloté

Sign plate,
piloted

Skyltplåt,
pilotstyrd

Sign for pneu. cabinet balanced74132824

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, bal 70/100 kg, pre-mounted
741342

1

3

14

9

1312 164

11

7

10

8

20

18

519 17

2 15

21

6

24

23

22

741338

741342

44 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

741342 Pilot control, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 739553 Pressure guard R 1

5 739592 Manifold fitting 1

6 739597 Non-return valve R 1

7 740798 Push-in connector 12-12 1

8 740799 L-fitting female Ø12 1

9 741348 Push-in L-fitting Ø12 1

10 739272 Push-in connector 8-8 1

11 739270 Push-in connector 4-4 3

12 739513 Push-in L-fitting G1/8”-4 3

13 732373 Push-in L-fitting M5-4 1

14 741349 Straight push-in fitting Ø12 1

15 731331 Screw MC6S M6x10 2

16 735595 Screw MC6S M4x25 2

17 741350 Blanking plug Ø8 4

18 741351 Push-in L-fitting Ø8-4 2

19 741352 Push-in L-fitting Ø8-8 1

20 741353 Straight push-in fitting Ø12-8 1

21 741390 Air filter S 1

22 741800 Straight push-in fitting G3/8”-12 1

23 741749 Adapter 1/2”-3/8” 1

24 741328 Sign plate, piloted 1

741338 Pilot control

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741342 Pilot control, pre-mounted 1

5.9	 Pneumatics: pilot control



45

Position

3

741338

kg 2,7

100 kg

740427

4
5

6

 3

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

•	 Different load levels are handled steplessly.

•	 A load sensing device (option: parallelogram 740882) or a 
manually controlled device (option: throttle handle 731853/-4) 
provides an analog signal to a pressure regulator for the 
conversion of the load level.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Pilot signal



1Pneumatikschr
ank

Coffret
pneumatique

Pneumatic
cabinet

Pneumatikskå
p

Pneumatic cabinet 70-100 kg7413241

1Pilotgesteuert,
vormontiert

Piloté,
pré-monté

Pilot control,
pre-mounted

Pilotstyrd,
förmonterad

Pneu.cabinet, bal 70/100 kg, pre-mounted7413422

1Langsam
Absenk-Funkti
on

Fonction lente
descente

Slow speed
function

SänkfunktionSlow speed down 70/100 kg7413233

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu balanced incl. slow, Pro 70/100 kg
741339

1

2

3

1BefestigungÉquerreBracketFästeBracket for VPA542 foot mounted74136050
1R3/2-Ventil NGDistributeur

3/2 NF
3/2 valve NC3/2-ventil NS3/2 valve NC 3/8" VPA542-03FA73955151

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkoppling,
instick Ø12

Push-in L fitting Ø1274135652

1Winkelverschr
aubung
Ø12-45°

Raccord
coudé Ø12-45°

Push-in elbow
fitting Ø12-45°

Vinkelkoppling,
instick
Ø12-45°

Push-in elbow fitting Ø12-45°74135753

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw73030654

1L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951355

1RDrosselschalld
ämpfer 3/8"

Réducteur
d'échappemen
t silencieux
3/8"

Metering
valve with
silencer 3/8"

Strypljuddämp
are 3/8"

Throttle silencer 3/8"74135856

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Slow speed down 70/100 kg
741323

54

53
51

56

52

50

55

1MontageplattePlaque de
montage

Mounting plateMontageplåtMounting plate for pneu. cabinet 70-1007413111

1BefestigungÉquerreBracketFästeBracket for regulator IR31207413462
1RPräzisionsregl

er
Régulateur de
précision

Precision
regulator

Precisionsregu
lator

Regulator IR3120-F047370673

1RDruckwächterPressostatPressure
guard

TryckvaktPressure guard LC-3-1/8 + UV7395534

1Steckverteilerl
eiste

Barrette
terminale
enfichable

Manifold fittingFördelarstyckeManifold fitting KM11-08-12-67395925

1RRückschlagve
ntil

Clapet
anti-retour

Non-return
valve

Blockeringsve
ntil

Non-return valve AKH12A-04S7395976

1Schott-Steckve
rbindung 12-12

Traversée de
cloison 12-12

Push-in
connector
12-12

Skottgenomgå
ng 12-12

Bulkhead connector7407987

1L-Steckverschr
aubung,
weiblich Ø12

Raccord
coudé femelle
Ø12

L-fitting
female Ø12

Vinkelkoppling,
hona Ø12

Universal female elbow Ø127407998

1L-Steckverschr
aubung Ø12

Raccord
coudé Ø12

Push-in
L-fitting Ø12

Vinkelkopping,
instick Ø12

Push-in L fitting Ø127413489

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927210

3Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927011

3L-Steckverschr
aubung
G1/8"-4

Raccord
coudé G1/8"-4

Push-in
L-fitting
G1/8"-4

Vinkelkoppling,
instick G1/8"-4

Push-in L-fitting QSML-G1/8-473951312

1L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237313

1Gerade
Steckverbindu
ng Ø12

Raccord droit
Ø12

Straight
push-in fitting
Ø12

Rak koppling,
instick Ø12

Straight push-in fitting74134914

2Schraube
MC6S M6x10

Vis MC6S
M6x10

Screw MC6S
M6x10

Skruv MC6S
M6x10

MC6S M6x10 Hex socket head cap screw73133115

2Schraube
MC6S M4x25

Vis MC6S
M4x25

Screw MC6S
M4x25

Skruv MC6S
M4x25

MC6S M4x25 Hex socket head cap screw73559516

4Blindstopfen
Ø8

Bouchon Ø8Blanking plug
Ø8

Plugg, instick
Ø8

Blanking plugg Ø874135017

2L-Steckverschr
aubung Ø8-4

Raccord
coudé Ø8-4

Push-in
L-fitting Ø8-4

Vinkelkoppling,
instick Ø8-4

Push-in L fitting74135118

1L-Steckverschr
aubung Ø8-8

Raccord
coudé Ø8-8

Push-in
L-fitting Ø8-8

Vinkelkoppling,
instick Ø8-8

Push-in L fitting74135219

1Gerade
Steckverbindu
ng Ø12-8

Raccord droit
Ø12-8

Straight
push-in fitting
Ø12-8

Rak koppling,
instick Ø12-8

Straight Push-in fitting74135320

1SLuftfilterFiltre à airAir filterLuftfilterAir filter for pneu. cabinet 70/100 kg74139021
1Gerade

Steckverbindu
ng G3/8"-12

Raccord droit
G3/8"-12

Straight
push-in fitting
G3/8"-12

Rak koppling
G3/8"-12

Straight connector 3/8" INV D=1274180022

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174923

1Anzeigeplatte,
pilotgesteuert

Panneau,
piloté

Sign plate,
piloted

Skyltplåt,
pilotstyrd

Sign for pneu. cabinet balanced74132824

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pneu.cabinet, bal 70/100 kg, pre-mounted
741342

1

3

14

9

1312 164

11

7

10

8

20

18

519 17

2 15

21

6

24

23

22

741339

741342

741323

46 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

5.10	Pneumatics: pilot control with slow speed function

741342 Pilot control, pre-mounted

# Article nr. Designation Quantity

1 741311 Mounting plate 1

2 741346 Bracket 1

3 737067 Precision regulator R 1

4 739553 Pressure guard R 1

5 739592 Manifold fitting 1

6 739597 Non-return valve R 1

7 740798 Push-in connector 12-12 1

8 740799 L-fitting female Ø12 1

9 741348 Push-in L-fitting Ø12 1

10 739272 Push-in connector 8-8 1

11 739270 Push-in connector 4-4 3

12 739513 Push-in L-fitting G1/8”-4 3

13 732373 Push-in L-fitting M5-4 1

14 741349 Straight push-in fitting Ø12 1

15 731331 Screw MC6S M6x10 2

16 735595 Screw MC6S M4x25 2

17 741350 Blanking plug Ø8 4

18 741351 Push-in L-fitting Ø8-4 2

19 741352 Push-in L-fitting Ø8-8 1

20 741353 Straight push-in fitting Ø12-8 1

21 741390 Air filter S 1

22 741800 Straight push-in fitting G3/8”-12 1

23 741749 Adapter 1/2”-3/8” 1

24 741328 Sign plate, piloted 1

741339 Pilot control slow speed function

# Article nr. Designation Quantity

1 741324 Pneumatic cabinet 1

2 741342 Pilot control, pre-mounted 1

3 741323 Slow speed function 1

741323 Slow speed function

# Article nr. Designation Quantity

50 741360 Bracket 1

51 739551 3/2 valve NC R 1

52 741356 Push-in L-fitting Ø12 1

53 741357 Push-in elbow fitting Ø12-45° 1

54 730306 Screw MC6S M5x10 2

55 739513 Push-in L-fitting G1/8”-4 1

56 741358 Metering valve with silencer 3/8” R 1



47

Position

3

51

741339

kg 4,0

100 kg

740427

 4
5

6

 3

51

56

R: spare part  S: wear part

Designation / Function

Precision regulator / Main regulator

3/2 valve / Slow speed function

•	 Different load levels are handled steplessly.

•	 A load sensing device (option: parallelogram 740882) or a 
manually controlled device (option: throttle handle 731853/-4) 
provides an analog signal to a pressure regulator for the 
conversion of the load level.

•	 The system is equipped with lowering function for a 
controlled lowering. Functional conditions are configured by 
the customer, and depend on the specific application.

Pneumatics

Weight

Single-acting rotation 
brake

Load 0 active

Load switch load 0

Air supply for gripper

Load switch load 2

Signal for rotary brake

Slow speed function

Non-return valve

Non-return valve

Lifting cylinder, single acting

Lifting cylinder, s. act.

Pilot signal



1FiltreFilterFilterFilterFilter7306711
1Microfiltre 0,3

µm
Mikrofilter 0,3
µm

Micro filter 0,3
µm

Mikrofilter 0,3
µm

Mikrofilter 0,37353512

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit
FRL unit (B) with micro filter
740427

1 2

OK

5,5-7 bar

48 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

5.11	Air preparation unit

740427 FRL unit (B)

# Article nr. Designation Quantity

1 730671 Filter S 1

2 735351 Micro filter 0,3 µm S 1



49

1 LagergehäuseLogement de 
roulements

Bearing 
housing

LagerhusBearing Housing D40g6/54,5x537320791

1 BefestigungÉquerreBracketFästeAngle Bracket L=97 w=54 h=50 t=57320812
2 Schraube 

MC6S M5x14
Vis MC6S 
M5x14

Screw MC6S 
M5x14

Skruv MC6S 
M5x14

MC6S M5x14 Hex socket head cap screw7336453

1 Mutter 
M12x1,25 
spezial

Écrou 
M12x1,25 
spécial

Nut M12x1,25 
special

Mutter 
M12x1,25 
special

Special Hexagon nut M12x1,257336474

1RPilotreglerRégulateur 
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV7313835

2 Schraube 
MP6SS 
M5x12 

Vis MP6SS 
M5x12 

Screw MP6SS 
M5x12 

Skruv MP6SS 
M5x12 

MP6SS M5x12 Stop screw with flat tip7321056

1 GummigriffPoignée 
guidon en 
caoutchouc

Rubber 
handlebar

Gummihandta
g

Handlebar rubber60902317

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Gas handle 180° pneumatic 0,34 MPa
731854

2

1

7

3A

6A

5

6B

3B

4

1 LagergehäuseLogement de 
roulements

Bearing 
housing

LagerhusBearing Housing D40g6/54,5x537320791

1 BefestigungÉquerreBracketFästeAngle Bracket L=97 w=54 h=50 t=57320812
2 Schraube 

MC6S M5x14
Vis MC6S 
M5x14

Screw MC6S 
M5x14

Skruv MC6S 
M5x14

MC6S M5x14 Hex socket head cap screw7336453

1 Mutter 
M12x1,25 
spezial

Écrou 
M12x1,25 
spécial

Nut M12x1,25 
special

Mutter 
M12x1,25 
special

Special Hexagon nut M12x1,257336474

1RPilotreglerRégulateur 
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV7313835

2 Schraube 
MP6SS 
M5x12 

Vis MP6SS 
M5x12 

Screw MP6SS 
M5x12 

Skruv MP6SS 
M5x12 

MP6SS M5x12 Stop screw with flat tip7321056

1 GummigriffPoignée 
guidon en 
caoutchouc

Rubber 
handlebar

Gummihandta
g

Handlebar rubber60902317

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Gas handle 180° pneumatic 0,34 MPa
731854

2

1

7

3A

6A

5

6B

3B

4

731853 731854

MPa 0,17 0,34

kg 0-48 0-96

R: spare part  S: wear part

•	 A throttle handle is used for handling varying loads in 
combination with pneumatic configuration: pilot control.

•	 Two versions are available for different load ranges.

5.12	Control unit: Throttle handle

Throttle handle

Ratio

Load interval**

* The BOM shows a selection of the components.   ** See chart on page 57.

73185x* Throttle handle 180°

# Article nr. Designation Quantity

1 732079 Bearing housing 1

2 732081 Bracket 1

3 733645 Screw MC6S M5x14 2

4 733647 Nut M12x1,25 special 1

5 731383 Pilot regulator R 1

6 732105 Screw MP6SS M5x12 2

7 6090231 Rubber handlebar 1



1Schraube
M10x1,25x30

Vis
M10x1,25x30

Screw
M10x1,25x30

Skruv
M10x1,25x30

M10x1,25x30 Hexagon head screw DIN 9617314011

4Schraube
M6S M8x25,
vollgewinde

Vis M6S
M8x25, plein fil

Screw M6S
M8x25, full
thread

Skruv M6S
M8x25,
helgängad

M6S M8x25 Hex head screw, full thread7313192

2Feder D=20
d=10 L0=32

Ressort D=20
d=10 L0=32

Spring D=20
d=10 L0=32

Fjäder D=20
d=10 L0=32

Die spring Dy=20 Di=10 Lo=327313843

1Vordere TeilPièce
antérieure

Front partFrämre delFront part parallelogram7408804

1Hintere TeilPièce arrièreRear partBakre delBack part parallelogram7408795
1Untere TeilPièce

inférieure
Bottom partNedre delBottom part parallelogram7313976

1Obere TeilPièce
supérieure

Upper partÖvre delUpper part parallelogram7313987

6Mutter ML6M
M8

Écrou ML6M
M8

Nut ML6M M8Mutter ML6M
M8

M8 Hexagon nut thin DIN 439 B7313378

1Federkonsole
R

Support de
ressort côté
droit

Spring bracket
RH

Fjäderhållare
H

Spring holder parallelogram7313999

1Federkonsole
L

Support de
ressort côté
gauche

Spring bracket
LH

Fjäderhållare
V

Fjäderhållare parallellogram731399-vänster10

8Gleitscheibe
12/24x1,5

Rondelle
coulissante
12/24x1,5

Slide washer
12/24x1,5

Glidbricka
12/24x1,5

Slide washer 12/24x1,573138011

4WelleArbreShaftAxelHardened Precision Shaft Ø12 L=10574088112
8NadellagerRoulement à

aiguilles
Needle
bearing

NållagerNeedle bearing NK 12/1273138213

1PilotreglerRégulateur
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV73138314

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237315

1Schraube
M10x1.25,
feingewinde

Vis M10x1.25,
filetage fin

Screw
M10x1.25,
fine thread

Skruv
M10x1.25,
fingängad

M10x1.25 Hexagon nut thin fine thread73137516

4Schraube
MP6SS M5x6

Vis MP6SS
M5x6

Screw MP6SS
M5x6

Skruv MP6SS
M5x6

MP6SS M5x6 Stop screw with flat tip73364917

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Parallellogram 70 kg
740882

1

16

7

17

12

13
11

3

8

2

5

6

4

10
9

1514

1

2A

2B

3

4

1Schraube
M10x1,25x30

Vis
M10x1,25x30

Screw
M10x1,25x30

Skruv
M10x1,25x30

M10x1,25x30 Hexagon head screw DIN 9617314011

4Schraube
M6S M8x25,
vollgewinde

Vis M6S
M8x25, plein fil

Screw M6S
M8x25, full
thread

Skruv M6S
M8x25,
helgängad

M6S M8x25 Hex head screw, full thread7313192

2Feder D=20
d=10 L0=32

Ressort D=20
d=10 L0=32

Spring D=20
d=10 L0=32

Fjäder D=20
d=10 L0=32

Die spring Dy=20 Di=10 Lo=327313843

1Vordere TeilPièce
antérieure

Front partFrämre delFront part parallelogram7408804

1Hintere TeilPièce arrièreRear partBakre delBack part parallelogram7408795
1Untere TeilPièce

inférieure
Bottom partNedre delBottom part parallelogram7313976

1Obere TeilPièce
supérieure

Upper partÖvre delUpper part parallelogram7313987

6Mutter ML6M
M8

Écrou ML6M
M8

Nut ML6M M8Mutter ML6M
M8

M8 Hexagon nut thin DIN 439 B7313378

1Federkonsole
R

Support de
ressort côté
droit

Spring bracket
RH

Fjäderhållare
H

Spring holder parallelogram7313999

1Federkonsole
L

Support de
ressort côté
gauche

Spring bracket
LH

Fjäderhållare
V

Fjäderhållare parallellogram731399-vänster10

8Gleitscheibe
12/24x1,5

Rondelle
coulissante
12/24x1,5

Slide washer
12/24x1,5

Glidbricka
12/24x1,5

Slide washer 12/24x1,573138011

4WelleArbreShaftAxelHardened Precision Shaft Ø12 L=10574088112
8NadellagerRoulement à

aiguilles
Needle
bearing

NållagerNeedle bearing NK 12/1273138213

1PilotreglerRégulateur
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV73138314

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237315

1Schraube
M10x1.25,
feingewinde

Vis M10x1.25,
filetage fin

Screw
M10x1.25,
fine thread

Skruv
M10x1.25,
fingängad

M10x1.25 Hexagon nut thin fine thread73137516

4Schraube
MP6SS M5x6

Vis MP6SS
M5x6

Screw MP6SS
M5x6

Skruv MP6SS
M5x6

MP6SS M5x6 Stop screw with flat tip73364917

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Parallellogram 70 kg
740882

1

16

7

17

12

13
11

3

8

2

5

6

4

10
9

1514

1

2A

2B

3

4

1Schraube
M10x1,25x30

Vis
M10x1,25x30

Screw
M10x1,25x30

Skruv
M10x1,25x30

M10x1,25x30 Hexagon head screw DIN 9617314011

4Schraube
M6S M8x25,
vollgewinde

Vis M6S
M8x25, plein fil

Screw M6S
M8x25, full
thread

Skruv M6S
M8x25,
helgängad

M6S M8x25 Hex head screw, full thread7313192

2Feder D=20
d=10 L0=32

Ressort D=20
d=10 L0=32

Spring D=20
d=10 L0=32

Fjäder D=20
d=10 L0=32

Die spring Dy=20 Di=10 Lo=327313843

1Vordere TeilPièce
antérieure

Front partFrämre delFront part parallelogram7408804

1Hintere TeilPièce arrièreRear partBakre delBack part parallelogram7408795
1Untere TeilPièce

inférieure
Bottom partNedre delBottom part parallelogram7313976

1Obere TeilPièce
supérieure

Upper partÖvre delUpper part parallelogram7313987

6Mutter ML6M
M8

Écrou ML6M
M8

Nut ML6M M8Mutter ML6M
M8

M8 Hexagon nut thin DIN 439 B7313378

1Federkonsole
R

Support de
ressort côté
droit

Spring bracket
RH

Fjäderhållare
H

Spring holder parallelogram7313999

1Federkonsole
L

Support de
ressort côté
gauche

Spring bracket
LH

Fjäderhållare
V

Fjäderhållare parallellogram731399-vänster10

8Gleitscheibe
12/24x1,5

Rondelle
coulissante
12/24x1,5

Slide washer
12/24x1,5

Glidbricka
12/24x1,5

Slide washer 12/24x1,573138011

4WelleArbreShaftAxelHardened Precision Shaft Ø12 L=10574088112
8NadellagerRoulement à

aiguilles
Needle
bearing

NållagerNeedle bearing NK 12/1273138213

1PilotreglerRégulateur
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV73138314

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237315

1Schraube
M10x1.25,
feingewinde

Vis M10x1.25,
filetage fin

Screw
M10x1.25,
fine thread

Skruv
M10x1.25,
fingängad

M10x1.25 Hexagon nut thin fine thread73137516

4Schraube
MP6SS M5x6

Vis MP6SS
M5x6

Screw MP6SS
M5x6

Skruv MP6SS
M5x6

MP6SS M5x6 Stop screw with flat tip73364917

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Parallellogram 70 kg
740882

1

16

7

17

12

13
11

3

8

2

5

6

4

10
9

1514

1

2A

2B

3

4

50 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Pneumatic configurations

R: spare part  S: wear part

• A pneumatic load cell (parallelogram) is used for handling
varying loads in combination with pneumatic configuration: 
pilot control.

• When using a parallelogram: note that manual influence on
the lifter to generate a lifting or lowering movement can only
be performed on the part of the lift arm that resides on the 
lifter side of the parallelogram.

Direction Mechlift Pro Direction gripper

This side up

5.13	Control unit: Load cell (parallelogram)

740882* Load cell (parallelogram)

# Article nr. Designation Quantity

1 731401 Screw M10x1,25x30 1

2 731319 Screw M6S M8x25, full thread 4

3 731384 Spring D=20 d=10 L0=32 2

4 740880 Front part 1

5 740879 Rear part 1

6 731397 Bottom part 1

7 731398 Upper part 1

8 731337 Nut ML6M M8 6

9 731399H Spring bracket RH 1

10 731399V Spring bracket LH 1

11 731380 Slide washer 12/24x1,5 8

12 740881 Shaft 4

13 731382 Needle bearing 8

14 731383 Pilot regulator R 1

15 732373 Push-in L-fitting M5-4 2

16 731375 Nut M10x1.25, fine thread 1

17 733649 Screw MP6SS M5x6 4

* The BOM shows a selection of the components.



51

A-A

B-B
A

A

B B

1Wellenlageran
ordnung

Unité de
roulements

Shaft bearing
assembly

LagringsenhetShaft bearing assembly7398571

1Abdeckung,
Teil 1/2

Couverture,
pièce 1/2

Cover, part 1/2Kåpa, del 1/2Cover 4xD=8,5 part 17322532

1Abdeckung,
Teil 2/2

Couverture,
pièce 2/2

Cover, part 2/2Kåpa, del 2/2Cover part 27322543

8Schraube
MC6S M6x8

Vis MC6S
M6x8

Screw MC6S
M6x8

Skruv MC6S
M6x8

MC6S M6x8 Hex socket head cap screw7314864

1DämpferAmortisseurDamperDämpareRubber damper 30/16-55 Shore L=657314925
2Drehbegrenzer

(2 Teile)
Limiteur de
rotation (2
pièces)

Rotation
limiter (2 parts)

Rotationsbegr
änsare (2
delar)

Rotation limiter (2 parts)7390736

4Schraube
MC6S M6x20

Vis MC6S
M6x20

Screw MC6S
M6x20

Skruv MC6S
M6x20

MC6S M6x20 Hex socket head cap screw7302807

1SchutzkappeCapuchon de
protection

Protection capSkyddslockProtection cap D=1847314938

1Schraube
M6S M16x75,
halbe Gewinde

Vis M6S
M16x75,
moitié fil

Screw M6S
M16x75, half
thread

Skruv M6S
M16x75,
delgängad

M6S M16x75 Hex head screw, half thread7314889

4Stehbolzen
M8x25

Goujon M8x25Stud bolt
M8x25

Pinnbult
M8x25

Stud DIN 835 M8x2574174410

6Sicherungsmut
ter M8

Écrou de
blocage M8

Locking nut
M8

Låsmutter M8M8 Hexagon nut with torque part73011711

1Schraubenhalt
er MP80

Support de vis
MP80

Screw support
MP80

Skruvhållare
MP80

Screw support MP8074174212

2Schraubenplatt
e

Plaque de visScrew plateSkruvbleckScrew plate74174313

1Schraube
M6S
M16x1,5x80,
feingewinde

Vis M6S
M16x1,5x80,
filetage fin

Screw M6S
M16x1,5x80,
fine thread

Skruv M6S
M16x1,5x80,
fingängad

M16x1,5x80 Hexagon head screw DIN 93174174114

1Schiebe BRB
17x30x3

Rondelle BRB
17x30x3

Washer BRB
17x30x3

Bricka BRB
17x30x3

BRB 17x30x3 washer73044115

2Schraube
M6S M8x100,
halbe Gewinde

Vis M6S
M8x100,
moitié fil

Screw M6S
M8x100, half
thread

Skruv M6S
M8x100,
delgängad

M6S M8x100 Hex head screw, half thread73132316

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Rotation unit MP80
742400

82

120

M8x1,25 (12x)

Ø100

75

17
6

190Ø

20

30°

31

7

6

4

8

10

5

13

16 16

12
15

14

9

2

11

mliftpneu100_suspensions

Liftning pointsLock rotation

6.2	 Pneumatic installation

6. Installation and commissioning
6.1 Mechanical installation

Mechlift Pro is advantageously installed in RonI aluminium rail 
system Mechrail.

1. Verify that the rail system is dimensioned for the total load
including dynamic effects.

2. Check that end stops are mounted in all end points on the track
and crane.

3. Install suspensions on Mechlift Pro if they are not already mounted.

4. Lock all rotation stops at top and bottom.

5. Raise Mechlift Pro by clamping the cross unit using a forklift, or
by winch/hoist.

6. Install the suspensions into the trolleys.

Mechlift Pro must be used only with clean, filtered air (0.3 μm), and is 
delivered with an air preparation unit.

Initial adjustment: 2 weight (incl. automotive)

1. Install Mechlift Pro, install the gripper tool and check all
mechanical fixings and pneumatic connections.

2. Plug in the air connection, the signal for load switching and
eventual air supply to the gripper tool.

3. Verify that the screw knobs of both regulators are in their
lowest position. Turn on the air supply.

4. Adjust the regulator ‘without load’ (L0) to balance the load.
The load should not sink or rise.

5. Grip the load with the tool and generate the lifter’s signal for load
switching. Adjust the regulator ‘load’ (L1) to balance the load.
The load should not sink or rise.

Initial adjustment: 3 weight (incl. automotive)

1. Install Mechlift Pro, install the gripper tool and check all
mechanical fixings and pneumatic connections.

2. Plug in the air connection, the signal for load switching and
eventual air supply to the gripper tool.

3. Verify that the screw knobs of all regulators are in their lowest
position. Turn on the air supply.

4. Adjust the regulator ‘without load’ (L0) to balance the load.
The load should not sink or rise.

5. Grip the first load with the tool and generate the lifter’s signal for
load switching. Adjust the regulator ‘load 1’ (L1) to balance the
load. The load should not sink or rise.

6. Grip the second load with the tool and generate the lifter’s signal
for load switching. Adjust the regulator ‘load 2’ (L2) to balance
the load. The load should not sink or rise.

Initial adjustment: pilot control

For intial adjustment of the throttle handle, see page 57. For intial 
adjustment of the parallelogram, see page 58.

1. Install Mechlift Pro, install the gripper tool and check all
mechanical fixings and pneumatic connections.

2. Plug in the air connection and eventual air supply to
the gripper tool.

Initial adjustment: slow speed function

1. Install Mechlift Pro according to the instructions for 2 weight,
3 weight or pilot control.

2. Screw in the flow control valve completely.

3. Grip the load with the gripper tool.

4. Give a signal on S17.

5. Screw out the flow control valve until desired lowering speed
is reached.

6. Remove the signal from S17.

Initial adjustment: gripping tool

For the functionality of the gripping tool, see its documentation.



mliftpneu100_tekndata_overview

c/c

mliftpneu100_tekndata_overview

c/c

PH

L

mliftpneu100_tekndata_overview

c/c

mliftpneu100_tekndata_overview

c/c

mliftpneu100_tekndata_overview

c/c

mliftpneu100_tekndata_overview

c/c

mliftpneu100_tekndata_overview

c/c

mliftpneu100_tekndata_overview

c/c

S
L

52 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ User instructions

Mechlift Pro is intended for use in combination with a gripping tool for 
a smooth and ergonomic material handling.

The operation of pneumatic Mechlift Pro is largely dependent on its 
specific application:

• its pneumatic configuration

• gripper design and functionality

• characteristics and variability of the handled object

• the surrounding work environment

• intended work pace as well as usage frequency

A complete workstation, including Mechlift Pro, must be accompanied 
by a specific operating instruction for the particular application, taking 
into account the mentioned factors.

7. User instructions



53

Maintenance safety instructions

The prescribed procedures and service intervals, including those 
concerning the replacement of parts/accessories, are described in the 
instruction manual and must be followed. Professionals are the only 
persons who are allowed to carry out such procedures.

Staff members with appropriate competence and authority are the 
only persons who are allowed to carry out mechanical and electrical 
repair and maintenance work. Unauthorised persons should be 
prohibited to work with machines and devices inside the equipment.

The equipment should be disconnected and secured against uninten-
tional or unauthorised use, including reconnection, during all repair 
and maintenance work.

It should be cofirmed that the equipment is free from voltage before 
any work on electric equipment is commenced.

Make sure that:

•	 moving parts are stationary and locked, and that

•	 moving parts cannot move accidentally during maintenance work.

Use safe and environmentally friendly maintenance products and 
spare parts!

Directions for work during operation

The user or the ”authorised person” must, in each individual case, 
ensure that the work in question can be carried out without any risk of 
personal injury because of specific local conditions.

To prevent accidents, only approved and suitable tools and aids may 
be used during maintenance, adjustment and repair work.

Do not touch rotating parts. Maintain an adequate safe distance 
between yourself and the machinery to prevent clothes, limbs and hair 
from becoming caught.

Avoid the occurrence of naked flame, extreme heat (e.g. welding) 
and sparks in the presence of volatile cleaning materials and nearby 
inflammable or heat-sensitive materials (e.g. wood, plastics, oils, fats 
and electric equipment). This can result in fire hazard, harmful gases 
and damaged insulation.

Directions for work with pneumatic equipment

The equipment should be stopped immediately on discovery of faults 
related to the air supply.

Work on pneumatic equipment or parts must only be carried out by 
authorised staff.

The parts on which inspection, maintenance and repair work is to be 
carried out should be disconnected from the air supply.

8.	 Service, maintenance & running

A general review and functional control tests are performed on a regular basis during commissioning.

All service and maintenance shall be recorded. The user should make sure that material for the purpose is easily available.

NOTE: Make sure that damaged components are replaced immediately in order to avoid possible personal and material damage.

Keep the equipment and area on and adjacent to the workplace cleaned. This is important for the comfort and well-being of personnel and facilitates 
service and maintenance. Dirt gives a clear indication of the equipment not being properly maintained, which may possibly affect the remaining 
guarantees on the equipment.

Keep the equipment and area on and 
adjacent to the workplace cleaned.



54 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Service, maintenance & running

R: spare part  S: wear part

8.1	 Recommended spare parts / wear parts

7409xx Pillar unit

# Article nr. Designation Quantity

7 741893 Guide ring for piston S 1

11 740622 Piston seal S 1

18 731364 Filter R 2

22 731571 Non-return valve G3/8” R 1

27 733239 Cable chain 10.0.40 R L4

731048 Top guidning with wheels

# Article nr. Designation Quantity

3 731053 Wheel D=30, complete R 4

4 731050 O ring S 1

5 731049 O ring S 1

740957/-8 Wheel guiding MP120

# Article nr. Designation Quantity

3 731065 Wheel with shaft, complete R 2

742400/-1 Rotation unit MP80 / brake

# Article nr. Designation Quantity

5 731492 Damper S 1

741843 Manual pressure release kit

# Article nr. Designation Quantity

2 741807 Speed control valve with pressure release S 1

742131 Stroke limiter

# Article nr. Designation Quantity

3 742136 Adjustable stop S 2

741340 2-weight, pre-mounted

# Article nr. Designation Quantity

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 1

9 739553 Pressure guard R 1

11 738124 Precision regulator R 2

13 739597 Non-return valve R 1

29 741390 Air filter S 1

741343 Automotive 2-weight

# Article nr. Designation Quantity

41 741359 5/2 valve, bistable R 1

741341 3-weight, pre-mounted

# Article nr. Designation Quantity

3 737067 Precision regulator R 1

4 738125 3/2 valve monostable R 2

9 739553 Pressure guard R 1

11 738124 Precision regulator R 3

13 739597 Non-return valve R 1

29 741390 Air filter S 1

741323 Slow speed function

# Article nr. Designation Quantity

51 739551 3/2 valve NC R 1

56 741358 Metering valve with silencer 3/8” R 1

741322 Automotive 3-weight

# Article nr. Designation Quantity

41 741359 5/2 valve, bistable R 2

42 732669 OR gate R 1

741342 Pilot control, pre-mounted

# Article nr. Designation Quantity

3 737067 Precision regulator R 1

4 739553 Pressure guard R 1

6 739597 Non-return valve R 1

21 741390 Air filter S 1

73185x* Throttle handle 180°

# Article nr. Designation Quantity

5 731383 Pilot regulator R 1

740882 Load cell (parallelogram)

# Article nr. Designation Quantity

14 731383 Pilot regulator R 1

740427 FRL unit (B)

# Article nr. Designation Quantity

1 730671 Filter S 1

2 735351 Micro filter 0,3 µm S 1

742407 Maintenance kit

# Article nr. Designation Quantity

1 731049 O ring S 1

2 731050 O ring S 1

3 731051 Bushing 20x23x20 S 1

4 740622 Piston seal S 1

5 741893 Guide ring for piston S 1

6 731717 Grease Klübersynth LF44-22, 40 g in pot 1

742708 Brake unit

# Article nr. Designation Quantity

1 742709 Brake caliper, sub-assy R 2



55

8.2	 Service record — Mechlift Pro 100 pneumatic

ID:
Client/ 
place:

In
te

rv
al

 in
 m

on
th

s 
w

he
n 

1-
3 

sh
ift

s

IIn
te

rv
al

 in
 m

on
th

s 
w

he
n 

>
3 

sh
ift

s

The service record shall be 
archived by the client/user.

1/1  

Service 
by: Date:

 Visual inspection, examine whether the product exhibits damages

* If applicable.

The service must be performed considering the 
maintenance safety instruction.

 Auditory inspection, examine whether the product exhibits discordant sound

 Physical inspection, examine whether the product exhibits damages


Mechanical inspection, examine wheter the product exhibits decomposition, instruments 
is needed

No Product Inspection
Inspector 

Dept. / Sign.
Comment

1 Base model 
General overview.

4 3

1.1 Fasteners  4 3

1.2 Bearings  4 3

1.3 Rotation limiters 

2 Pillar unit 
General overview.

4 3

2.1 Fasteners  4 3

2.2 Cable chain  4 3

2.3 Wheel guiding


Verify the condition of the wheels. Start 
by removing the lower cap and pulling 
out the front cap. Inspect the wheels' 
running surfaces. Mount the front cap and 
reassemble the lower cap.

4 3

3 Pneumatic 
General overview.

4 3

3.1 Fasteners  4 3

3.2 Hoses 
Check hoses and fittings.

4 3

3.3
Filter regulator with 
manual drainage


Open the blowdown valve from time to 
time to blow out collected condensate.
Do not allow the liquid level to exceed: 
”Max drain level”.

1 1

3.4
Micro regulator with 
manual drainage


Open the blowdown valve from time to 
time to blow out collected condensate.
Do not allow the liquid level to exceed: 
”Max drain level”.

Filter element is replaced when the 
pressure drop across the filter reaches 
0.1 MPa, and at least once a year.

1 1

4 Control unit(s)*

General overview and function test: drive 
the lifter in all applicable situations.

1 1

5 Tool adapter* 
General overview and check fasteners.

4 3

5 Brakes* 
General overview and function test.

4 3



A

3MM8
Nutenstein
einfach

MM8 t-fente
écrou simple

MM8 t-slot nut
single

MM8
t-spårsmutter
enkel

MM8 t-slot nut single7301151

1MM2x8
Nutenstein
doppelt c/c 40

MM2x8 t-fente
écrou double
c/c 40

MM2x8 t-slot
nut double c/c
40

MM2x8
t-spårsmutter
dubbel c/c 40

MM2x8 t-slot nut double c/c 40 L=60 mm7301162

1Schraube
M6SZ M8x10

Vis M6SZ
M8x10

Screw M6SZ
M8x10

Skruv M6SZ
M8x10

M6SZ M8x10 Hexagon head serrated flange bolt7302154

2Schraube
M6SZ M8x12

Vis M6SZ
M8x12

Screw M6SZ
M8x12

Skruv M6SZ
M8x12

M6SZ M8x12 Hexagon head serrated flange bolt7302165

4Schraube
M6SZ M8x16

Vis M6SZ
M8x16

Screw M6SZ
M8x16

Skruv M6SZ
M8x16

M6SZ M8x16 Hexagon head serrated flange bolt7302186

4Schraube
M6SZ M8x20

Vis M6SZ
M8x20

Screw M6SZ
M8x20

Skruv M6SZ
M8x20

M6SZ M8x20 Hexagon head serrated flange bolt7302197

2Schraube
MC6S M5x10

Vis MC6S
M5x10

Screw MC6S
M5x10

Skruv MC6S
M5x10

MC6S M5x10 Hex socket head cap screw7303068

4Sicherungsmut
ter M5

Écrou de
blocage M5

Locking nut
M5

Låsmutter M5M5 Hexagon nut with torque part7303099

4Schraube
MC6S M5x40

Vis MC6S
M5x40

Screw MC6S
M5x40

Skruv MC6S
M5x40

MC6S M5x40 Hex socket head cap screw73087910

3Wellenmutter
KM 4

Écrou de
serrage KM 4

Shaft nut KM 4Axelmutter
KM 4

Shaft nut KM 4 (M20x1)73103911

1Obere
abdeckung

Couvercle
supérieur

Top coverTopplockTop cover, Mechlift P 10074211248

1Obere
Dämpfer

Amortisseur
supérieur

Upper damperÖvre dämpareHoled Polyurethan 30/16-55 Shore L=2273104712

1Oberschlitten
mit Raden

Guide
supérieur
avec roues

Top guidning
with wheels

Toppstyrning
med hjul

Top guiding complete with wheel73104813

1HalterungSupportBracketFästeBracket L=115 w=60 t=573128415
1Column MP120 wheel guiding L=102573134916
1Column MP80C L=105573135617
2FilterFiltreFilterFilterBreathing filter 1/4" sinter type73136418
1TrägerplattePlaque de

support
Support plateStödplåtSupport plate L=350 w=150 t=573137119

1GleitblechPlaque
glissante

Sliding plateGlidplåtSliding plate w=32 t=273137220

1L-Rotations-St
eckverschraub
ung 1/4"-4

Raccord
coudé
tournant 1/4"-4

Push-in
L-fitting
rotatable
1/4"-4

Vinkelkoppling,
instick,
roterbar 1/4"-4

Rotary male elbow 1/4" D=473156021

1L-Rotations-St
eckverschraub
ung 1/4"-12

Raccord
coudé
tournant
1/4"-12

Push-in
L-fitting
rotatable
1/4"-12

Vinkelkoppling,
instick,
roterbar
1/4"-12

Rotary male elbow 1/4" D=1273158423

1L-Rotations-St
eckverschraub
ung 1/2"-12

Raccord
coudé
tournant
1/2"-12

Push-in
L-fitting
rotatable
1/2"-12

Vinkelkoppling,
instick,
roterbar
1/2"-12

Push-in L-fitting rotatable QSRL-1/2-1273163624

4Schraube
MC6S M8x55

Vis MC6S
M8x55

Screw MC6S
M8x55

Skruv MC6S
M8x55

MC6S M8x55 Hex socket head cap screw73171925

1LuftanschlussRaccord d'airAir connectionLuftanslutningAir conn. pneumatic MechLift slewing rin73271526
1Cable chain Kolibri 10.0/40 L=28x35=98073323927
4Schraube

RTS-Z ST3
5x13

Vis RTS-Z
ST3 5x13

Screw RTS-Z
ST3 5x13

Skruv RTS-Z
ST3 5x13

Screw RTS ST3,5x1373745530

1Rückschlagve
ntil G3/8"

Clapet
anti-retour
G3/8"

Non-return
valve G3/8"

Blockeringsve
ntil G3/8"

Non-return valve, piloted HGL G3/8"-B73157122

6Schott-Steckve
rbindung 4-4

Traversée de
cloison 4-4

Push-in
connector 4-4

Skottgenomgå
ng 4-4

Push-in bulkhead connector QSS 4-473927031

1Schott-Steckve
rbindung 8-8

Traversée de
cloison 8-8

Push-in
connector 8-8

Skottgenomgå
ng 8-8

Push-in bulkhead connector QSS 8-873927232

1DeckprofilProfilé de
couverture

Lid profileLockprofilLid profile D60 E L=195740847 L=19534

3Rollenführung
MP120

Guide de roue
MP120

Wheel guiding
MP120

Hjulstyrning
MP120

Wheel guiding MP120 complete74095735

1Rollenführung
MP120,
Kabelkette

Guide de roue
MP120,
chaîne
porte-câble

Wheel guiding
MP120, cable
chain

Hjulstyrning
MP120,
kabelkedja

Wheel guiding MP120 complete cablechain74095836

2Endkappe,
Kabelkanal

Embout, canal
câble

End cap,
conduit profile

Ändlock,
kabelkanal

End cap, conduit profile74095937

1KabelkanalCanal câbleConduit profileKabelkanalConduit profile U 60x30 D60 E L=19574096038
1HalterungSupportBracketFästeBulkhead bracket74096239
1Montagesatz

für Pneumatik
Kit de fixation
pneumatique

Mounting kit
for pneumatics

Monteringssat
s för
pneumatik

Pneumatic attachment Mechlift Pn 10074099740

1Plug 1/8",
Sechskant

Bouchon 1/8,
à six pans

Plug 1/8", hex
socket

Plugg 1/8",
insex

Plug 1/8" hex socket grip, o-ring73471529

2Schlauchverbi
nder, Winkel
1/2"-1/2"

Raccord de
tuyau, coudé
1/2"-1/2"

Hose
connector,
elbow 1/2"-1/2"

Slangkoppling,
vinkel
1/2"-1/2"

Connector PUSH-LOK BSP 1/2-1/2" 90gr74180142

1Adapter
1/2"-3/8"

Adapteur
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter
1/2"-3/8"

Adapter BSP 1/2-3/8" UTV74174941

2VerbindungJonctionJointSkarvClamping piece74183645
2MM6

t-spårsmutter
enkel

MM6
t-spårsmutter
enkel

MM6
t-spårsmutter
enkel

MM6
t-spårsmutter
enkel

MM6 t-slot nut single7301303

2Schraube K6S
M6x10

Vis K6S
M6x10

Screw K6S
M6x10

Skruv K6S
M6x10

K6S M6x10 Hex button head cap screw73107014

1Mesh cable tray 35x100 L=42074183344
1Cable tray lid 100 L=42074183143
1Kolben D=63Piston D=63Piston D=63Kolv D=63Piston D=63 Mechlift P 10074211147
1Piston rod L=631,, (SL=500,)74211450
1Kolbendichtun

g
Joint de pistonPiston sealKolvtätningPiston sealing74062233

1Kolbendämpfe
r

Amortisseur
de piston

Piston damperKolvdämparePiston damper, Mechlift P 10074211349

1Führungsband
für Kolben

Anneau de
guidage pour
piston

Guide ring for
piston

Styrband för
kolv

Guide ring for Ø6374189346

1Schraube
MP6SS M5x6

Vis MP6SS
M5x6

Screw MP6SS
M5x6

Skruv MP6SS
M5x6

MP6SS M5x6 Stop screw with flat tip73364928

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Pillar unit Mechlift 100 SL=500
740965

4, 34
11, 27

3, 36

5, 12, 26, 33

13, 25

14, 24

6, 31

16, 22

15, 23

17, 20

16, 22

29

9, 28

7, 30

9, 28

29

7, 30

16, 22

17, 20

15, 23

16, 22

14, 24

6, 31

5, 12, 26, 33

4, 34

3, 36

11, 27

13, 25

731050

731049

740622

741893

1, 38

2, 37

56 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Service, maintenance & running

1. Move the cylinder profile to its upper position, make sure that
it cannot fall down during servicing, if necessary remove any
stroke length restriction.

2. Switch off the air supply, make sure that no one unintentionally
connects up the air supply before servicing is complete.

3. Remove the base with the HGL valve on top in order to evacuate
any trapped air.

4. Remove the four screws which attach the top plate to the outer
aluminium profile (MP120).

5. Pull up the top plate a little.

6. Remove the four screws which attach the top guide to the inner
cylinder profile (MP80C).

7. Pull up the entire piston rod, take care to pull it straight up to
prevent damage.

8. Make sure that the piston rod is protected once it is outside the
inner cylinder profile, never clamp the rod itself.

9. Remove the guide ring and the O ring from the piston.

10. Clean the piston with a dry, clean piece of cloth or similar.

11. Remove the upper lock nuts.

12. Remove the top plate.

13. Remove the lower lock nut.

14. Remove the rubber damper.

15. Pull out the entire top guide from the piston rod.

16. Remove both the inner and the outer O rings from the top guide.

17. Remove the bushing on the top guide.

18. Clean the top guide with a dry, clean piece of cloth or similar.

19. Check the O rings and bushing, look for any damage which may
indicate abnormal wear.

20. Fit the new bushing to the top guide, the outer end should align
with the lower surface of the top guide when it is fitted.

21. Lubricate all new O rings and the fitted bushing, use plenty of
lubricant, part. no.: 731717.

22. Fit the new O rings on the top guide, make sure that they fit
correctly.

23. Wrap the piston rod thread with thread tape to protect the O ring
in the top guide, carefully place the top guide on the piston rod,
remove the thread tape afterwards.

24. Fit the rubber damper.

25. Fit the lower lock nut.

26. Fit the top plate.

27. Fit the upper lock nuts.

28. Fit the new guide ring and O ring on the piston, make sure that
they fit correctly.

29. Fill the cavity between the guide ring and the O ring on the
piston with plenty of lubricant, use lubricant part no.: 731717.

30. Lower the piston rod into the inner cylinder profile (MP80C).

31. wwFit the four screws which attach the top guide to the inner
cylinder profile (MP80C).

32. Tighten the screws to a torque of 24 Nm.

33. Lower the top plate fully.

34. Fit the four screws which attach the top plate to the outer
aluminium profile (MP120).

35. Tighten the screws to a torque of 24 Nm.

36. Wrap the piston rod thread with thread tape, fit the base with the
HGL valve on top.

37. Reconnect the air supply.

38. Remove the fall restriction from Mechlift Pro.

39. Check that Mechlift Pro is working with no faults.

8.3	 Replacement of O rings

742407 Maintenance kit

# Article nr. Designation Quantity

1 731049 O ring S 1

2 731050 O ring S 1

3 731051 Bushing 20x23x20 S 1

4 740622 Piston seal S 1

5 741893 Guide ring for piston S 1

6 731717 Grease Klübersynth LF44-22, 40 g in pot 1



57

x kg
180°   1,7 bar    48 kg

x kg
             180°   3,4 bar    96 kg !

0 kg max 100 kg

+    max 100 kg

            

            

1 LagergehäuseLogement de 
roulements

Bearing 
housing

LagerhusBearing Housing D40g6/54,5x537320791

1 BefestigungÉquerreBracketFästeAngle Bracket L=97 w=54 h=50 t=57320812
2 Schraube 

MC6S M5x14
Vis MC6S 
M5x14

Screw MC6S 
M5x14

Skruv MC6S 
M5x14

MC6S M5x14 Hex socket head cap screw7336453

1 Mutter 
M12x1,25 
spezial

Écrou 
M12x1,25 
spécial

Nut M12x1,25 
special

Mutter 
M12x1,25 
special

Special Hexagon nut M12x1,257336474

1RPilotreglerRégulateur 
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV7313835

2 Schraube 
MP6SS 
M5x12 

Vis MP6SS 
M5x12 

Screw MP6SS 
M5x12 

Skruv MP6SS 
M5x12 

MP6SS M5x12 Stop screw with flat tip7321056

1 GummigriffPoignée 
guidon en 
caoutchouc

Rubber 
handlebar

Gummihandta
g

Handlebar rubber60902317

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Gas handle 180° pneumatic 0,34 MPa
731854

2

1

7

3A

6A

5

6B

3B

4

H1

H2

1 LagergehäuseLogement de 
roulements

Bearing 
housing

LagerhusBearing Housing D40g6/54,5x537320791

1 BefestigungÉquerreBracketFästeAngle Bracket L=97 w=54 h=50 t=57320812
2 Schraube 

MC6S M5x14
Vis MC6S 
M5x14

Screw MC6S 
M5x14

Skruv MC6S 
M5x14

MC6S M5x14 Hex socket head cap screw7336453

1 Mutter 
M12x1,25 
spezial

Écrou 
M12x1,25 
spécial

Nut M12x1,25 
special

Mutter 
M12x1,25 
special

Special Hexagon nut M12x1,257336474

1RPilotreglerRégulateur 
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV7313835

2 Schraube 
MP6SS 
M5x12 

Vis MP6SS 
M5x12 

Screw MP6SS 
M5x12 

Skruv MP6SS 
M5x12 

MP6SS M5x12 Stop screw with flat tip7321056

1 GummigriffPoignée 
guidon en 
caoutchouc

Rubber 
handlebar

Gummihandta
g

Handlebar rubber60902317

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Gas handle 180° pneumatic 0,34 MPa
731854

2

1

7

3A

6A

5

6B

3B

4

Basic setting / calibration

1.	 Check and ensure that the air pressure is set to 5.5 bar.

2.	 Shutoff the air supply.

3.	 Loosen the lock nut (4). Screw in the pilot regulator (5) until its 
pin touches the bearing surface in its lowest position. Tighten 
the lock nut (4).

4.	 Make sure the tool is unloaded.

5.	 Locate (via hole H1) and tighten screw 6A in the calibrated 
position, the screw head should then touch screw 3A.

6.	 Turn handle (7) 180°. Locate (via hole H2) and tighten screw 6B, 
the screw head should then touch screw 3B.

7.	 Turn on the air supply.

8.	 Test run.

Setting the tool compensation

1.	 Check and ensure that the air pressure is set to 5.5 bar.

2.	 Make sure the tool is unloaded.

3.	 Make sure the handle is in the "0-position". Loosen the lock 
nut (4). Screw in the pilot regulator (5) until the tool is balanced. 
Tighten the lock nut (4).

4.	 Locate (via hole H1) and tighten screw 6A in the ”0-position”, the 
screw head should then touch screw 3A.

5.	 Load the tool with the maximum design load. NOTE! The tool 
and load together must not exceed the capacity of the lifting 
device!

6.	 Turn the handle (7) until the tool with load is balanced. Locate 
(via hole H2) and tighten screw 6B, the screw head should then 
touch screw 3B.

7.	 Test run.

8.4	 Setting of balance function in throttle handle

Tool

Operating range

Warning overload! 
Mechanical restriction is mandatory.

•	 The settings above describe right-hand operation. 
On left-hand designs switch the designations 3A/3B, 6A/6B 
and H1/H2.

•	 Check on the lifting device specification which throttle is 
used (1.7/3.4).



x1 kg
3,5 kg

x2 kg
0-50 kg !

x kg

0 kg

0 kg max 70 kg

max 100 kg

x2

x2

+

+++

   max 70 kg

   max 100 kg

  

  

   x1

1Schraube
M10x1,25x30

Vis
M10x1,25x30

Screw
M10x1,25x30

Skruv
M10x1,25x30

M10x1,25x30 Hexagon head screw DIN 9617314011

4Schraube
M6S M8x25,
vollgewinde

Vis M6S
M8x25, plein fil

Screw M6S
M8x25, full
thread

Skruv M6S
M8x25,
helgängad

M6S M8x25 Hex head screw, full thread7313192

2Feder D=20
d=10 L0=32

Ressort D=20
d=10 L0=32

Spring D=20
d=10 L0=32

Fjäder D=20
d=10 L0=32

Die spring Dy=20 Di=10 Lo=327313843

1Vordere TeilPièce
antérieure

Front partFrämre delFront part parallelogram7408804

1Hintere TeilPièce arrièreRear partBakre delBack part parallelogram7408795
1Untere TeilPièce

inférieure
Bottom partNedre delBottom part parallelogram7313976

1Obere TeilPièce
supérieure

Upper partÖvre delUpper part parallelogram7313987

6Mutter ML6M
M8

Écrou ML6M
M8

Nut ML6M M8Mutter ML6M
M8

M8 Hexagon nut thin DIN 439 B7313378

1Federkonsole
R

Support de
ressort côté
droit

Spring bracket
RH

Fjäderhållare
H

Spring holder parallelogram7313999

1Federkonsole
L

Support de
ressort côté
gauche

Spring bracket
LH

Fjäderhållare
V

Fjäderhållare parallellogram731399-vänster10

8Gleitscheibe
12/24x1,5

Rondelle
coulissante
12/24x1,5

Slide washer
12/24x1,5

Glidbricka
12/24x1,5

Slide washer 12/24x1,573138011

4WelleArbreShaftAxelHardened Precision Shaft Ø12 L=10574088112
8NadellagerRoulement à

aiguilles
Needle
bearing

NållagerNeedle bearing NK 12/1273138213

1PilotreglerRégulateur
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV73138314

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237315

1Schraube
M10x1.25,
feingewinde

Vis M10x1.25,
filetage fin

Screw
M10x1.25,
fine thread

Skruv
M10x1.25,
fingängad

M10x1.25 Hexagon nut thin fine thread73137516

4Schraube
MP6SS M5x6

Vis MP6SS
M5x6

Screw MP6SS
M5x6

Skruv MP6SS
M5x6

MP6SS M5x6 Stop screw with flat tip73364917

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Parallellogram 70 kg
740882

1

16

7

17

12

13
11

3

8

2

5

6

4

10
9

1514

1

2A

2B

3

4

1Schraube
M10x1,25x30

Vis
M10x1,25x30

Screw
M10x1,25x30

Skruv
M10x1,25x30

M10x1,25x30 Hexagon head screw DIN 9617314011

4Schraube
M6S M8x25,
vollgewinde

Vis M6S
M8x25, plein fil

Screw M6S
M8x25, full
thread

Skruv M6S
M8x25,
helgängad

M6S M8x25 Hex head screw, full thread7313192

2Feder D=20
d=10 L0=32

Ressort D=20
d=10 L0=32

Spring D=20
d=10 L0=32

Fjäder D=20
d=10 L0=32

Die spring Dy=20 Di=10 Lo=327313843

1Vordere TeilPièce
antérieure

Front partFrämre delFront part parallelogram7408804

1Hintere TeilPièce arrièreRear partBakre delBack part parallelogram7408795
1Untere TeilPièce

inférieure
Bottom partNedre delBottom part parallelogram7313976

1Obere TeilPièce
supérieure

Upper partÖvre delUpper part parallelogram7313987

6Mutter ML6M
M8

Écrou ML6M
M8

Nut ML6M M8Mutter ML6M
M8

M8 Hexagon nut thin DIN 439 B7313378

1Federkonsole
R

Support de
ressort côté
droit

Spring bracket
RH

Fjäderhållare
H

Spring holder parallelogram7313999

1Federkonsole
L

Support de
ressort côté
gauche

Spring bracket
LH

Fjäderhållare
V

Fjäderhållare parallellogram731399-vänster10

8Gleitscheibe
12/24x1,5

Rondelle
coulissante
12/24x1,5

Slide washer
12/24x1,5

Glidbricka
12/24x1,5

Slide washer 12/24x1,573138011

4WelleArbreShaftAxelHardened Precision Shaft Ø12 L=10574088112
8NadellagerRoulement à

aiguilles
Needle
bearing

NållagerNeedle bearing NK 12/1273138213

1PilotreglerRégulateur
pilote

Pilot regulatorPilotregulatorPilot regulator 70250 RV73138314

2L-Steckverschr
aubung M5-4

Raccord
coudé M5-4

Push-in
L-fitting M5-4

Vinkelkoppling,
instick M5-4

Push-in L-fitting QSML-M5-473237315

1Schraube
M10x1.25,
feingewinde

Vis M10x1.25,
filetage fin

Screw
M10x1.25,
fine thread

Skruv
M10x1.25,
fingängad

M10x1.25 Hexagon nut thin fine thread73137516

4Schraube
MP6SS M5x6

Vis MP6SS
M5x6

Screw MP6SS
M5x6

Skruv MP6SS
M5x6

MP6SS M5x6 Stop screw with flat tip73364917

AntalR/SBenämningDoBenämningDokBenämningDoBenämningDoBenämningArt.nrPosit

Parallellogram 70 kg
740882

1

16

7

17

12

13
11

3

8

2

5

6

4

10
9

1514

1

2A

2B

3

4

58 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Service, maintenance & running

8.5	 Setting of balance function in load cell (parallelogram)

1.1   Preparations for setting

1. Check and ensure that the air pressure is set at 5.5 bar.

2. Check and ensure that the washers (4) can rotate freely.

3. The springs (3) must be set parallel.

4. Ensure that there is no load in the tool.

5. Check that the lock nuts on the maximum load screws 2A are
loose and can be moved freely.

6. Screw the four screws 2A and 2B in as far as possible so that
the parallelogram can move up and down freely.

7. Place the heaviest load in the tool.

1.2   Balancing

1. Check that the lock nut on the adjusting screw (1) is loose and
can be moved freely.

2. Carefully adjust the adjusting screw (1): in to obtain more lifting
power, out to obtain less lifting power.

3. Find the setting that requires the same effort from the operator to
raise or lower the lifting device.

4. Check that the lifting device does not tend to rise or fall of its
own accord.

5. Tighten the lock nut and check that the setting has not changed.

1.3   Setting maximum load

1. Ensure that the very heaviest intended load is located in the tool.

2. Unscrew the two ”maximum load” screws 2A until the screw
heads are exactly touching the stop.

3. Tighten both lock nuts and check that the setting has not
changed.

1.4   Setting no load

This setting is sensitive and it is important that it is done carefully to 
obtain the correct behaviour from the manipulator.

1. Ensure that there is no load in the tool.

2. Unscrew the two lower ”no load” screws 2B and find the setting
that allows the tool to become balanced.

3. Check that the setting has been done correctly by testing
movement upwards and downwards a number of times and
release the manipulator.

4. Verify that the lifting device does not tend to rise or fall of its own
accord.

5. Unscrew the other of the two lower ”no load” screws 2B to the
same distance as the first one.

6. Tighten both lock nuts and check that the setting has not
changed.

Initial settings

• Max. allowed load in parallelogram is 70 kg!

• Operating range variable load: 50 kg
(max. 40 kg recommended).

• The load cell has a default setting upon delivery and does
normally not require adjustment.

Tool

Load cell (parallelogram)

Operating range

Warning overload! 
Restrict load.



59

2.1   Preparation for readjustment

Since external factors can affect the behaviour of the lifting device, 
subsequent readjustment may become necessary.

1.	 Check and ensure that the air pressure is set at 5.5 bar.

2.	 Check and ensure that the washers (4) can rotate freely.

3.	 The springs (3) must be set parallel.

4.	 If the lifting device moves by itself without a load in the tool, see 
section 2.2

5.	 If the lifting device moves by itself with a load in the tool, see 
section 2.3

2.2   Without load

This setting is sensitive and it is important that it be done carefully to 
obtain the correct behaviour from the lifting device.

1.	 Release both lock nuts on the ”no load” screws 2B.

2.	 Screw in one of the two lower ”no load” screws 2B and with the 
other find the setting that allows the tool to become balanced.

3.	 Check that the lifting device does not tend to rise or fall by itself. 

4.	 Tighten the lock nuts and check that the setting has not 
changed.

5.	 Unscrew the other of the two lower ”no load” screws 2B to the 
same distance as the first one.

6.	 Tighten the lock nut and check that the setting has not changed.

7.	 Check that the lifting device does not tend to rise or fall by itself.

2.3   With load

1.	 Ensure that the very heaviest intended load is located in the tool.

2.	 Adjust as per section 1.2

3.	 Check that the lifting device can lift both light and heavy loads.

4.	 If necessary, also adjust in accordance with section 1.3

Readjustment of load cell (parallelogram)

•	 With screws 2A and 2B, aim at getting the same distance 
upwards and downwards between lock nut and screw.



60 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Service, maintenance & running

Type of problem Probable cause Action

No hoisting motion up/down Air supply is turned off Check whether the air supply for some 
reason has been turned of, and make sure 
no risk of injury appears when restoration of 
the air supply. Some procedures may only 
be performed by authorized maintenance 
staff.

Restore the air supply.

At least 5.5 bar (no more than 7 bar).

Clogged filter Clean or replace filter.

The hoist is exposed to mechanical 
obstacle

Check whether some part of the hoist or 
tool including any object, are stuck in other 
equipment.

Remove mechanical obstacle.

Defective control unit* Check whether the hoist is supplied 
with air. Inspect the control unit. Some 
procedure may be performed by authorized 
maintenance staff.

Repair control unit.

Defective equipment* that serve as 
condition

Check whether external equipment serving 
as conditions are defect.

Repair equipment.

Incorrect operating range Equipment serving as rotational working 
range limit out of position

Check whether the rotation limiters are out 
of position.

Reset to correct position.

Equipment serving as vertical working 
range limit out of position

Check whether the stroke limiter is out of 
position.

Reset to correct position.

Irregular or jerky hoisting motion up/down The hoist is exposed to mechanical 
obstacle

Check whether some part of the hoist or 
tool including any object, are stuck in other 
equipment.

Remove mechanical obstacle.

Defective bearings Check whether the bearings are damaged.

Replace bearings.

Dirty filter in cylinder Clean or replace filter.

Load ascends/descends Regulator(s) are inaccurate Adjust setting.

Air leakage Seal leakage.

The load drops when air supply is shut off Pressure guard is inaccurate or defect Adjust setting or replace.

* If applicable.* Wenn wordanden.* Le cas échéant.

8.6	 Troubleshooting



61

 EC declaration of conformity of the machinery 
TRANSLATION  

(according to 2006/42/EC, annex 2A) 

Manufacturer 

Machine type Version 
Lifting unit 100, 150 

Representative for documentation 

hereby declares that the machinery 

Designation 
Mechlift Pro, pneumatic 

complies to all applicable regulations in 

 Machinery Directive 2006/42/EC 

 EMC Directive 2004/108/EC 

and that standards and/or technical specifications as described below are applied. 

 Machinery Directive  EMC Directive  Low Voltage Directive 
SS-EN-ISO 12100:2010 

Place: Kristianstad Date: 2014-10-01 

____________________________ 

9. EC certificate

RonI 
• 8001 Tower Point Drive •  Charlotte, NC 28227 

•  U.S.A. • Toll Free (866) 543-8635
Ph.: (704) 847-2464 •  Fax: (866) 543-9532 

• Email: info@roni.com 
• Web Site: http://www.roni.com



62 \ Mechlift Pro pneu 100 Doc 2015-11-01 \ Revisions

10. Revisions

Revision list

Edition # Designation Pages

2014-11-01 0 First edition -

2015-02-01 1 Pneumatic drawing  p. 43. / Revision list p. 62. 43, 62

2015-11-01 2 Updated cross units p. 10-11. / Replaced brake unit p. 24. / Updated pneumatic drawings p. 28-47. 10-11, 24, 28-47

RonI •  8001 Tower Point Drive •  Charlotte, NC 28227 •  U.S.A. • Toll Free (866) 543-8635
Ph.: (704) 847-2464 •  Fax: (866) 543-9532 •  Email: info@roni.com •  Web Site: http://www.roni.com


	Mechlift Pro 100
	Table of contents
	1. Safety
	2.	Technical data
	2.1	Overview
	2.2	Stroke
	2.3	Build height BH

	3.	Sub-assemblies
	3.1	Cross units
	3.2	Pillar units
	3.3	Suspensions
	3.4	Tool adapters

	4.	Accessories
	4.1	Rotation brake
	4.2	Manual pressure release
	4.3	Stroke limiter

	5.	Pneumatic configurations
	5.1	Pneumatics: 2-weight
	5.2	Pneumatics: 2-weight automotive
	5.3	Pneumatics: 2-weight with slow speed function
	5.4	Pneumatics: 2-weight automotive with slow speed function
	5.5	Pneumatics: 3-weight
	5.6	Pneumatics: 3-weight automotive
	5.7	Pneumatics: 3-weight with slow speed function
	5.8	Pneumatics: 3-weight automotive with slow speed function
	5.9	Pneumatics: pilot control
	5.10	Pneumatics: pilot control with slow speed function
	5.11	Air preparation unit
	5.12	Control unit: Throttle handle
	5.13	Control unit: Load cell (parallelogram)

	6.	Installation and commissioning
	6.1	Mechanical installation
	6.2	Pneumatic installation

	7.	User instructions
	8.	Service, maintenance & running
	8.1	Recommended spare parts / wear parts
	8.2	Service record — Mechlift Pro 100 pneumatic
	8.3	Replacement of O rings
	8.4	Setting of balance function in throttle handle
	8.5	Setting of balance function in load cell (parallelogram)
	8.6	Troubleshooting

	9.	EC certificate
	10.	Revisions



